( Club Car

Performance Utility Vehicles

2001 ILLUSTRATED PARTS LIST






USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read and
use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2001 Pioneer 1200 vehicles.

The manual is divided into 13 sections. Sections 1 through 12 pertain to the Pioneer 1200 vehicle, and
Section 13 pertains to tools that are used on all Club Car products. Note that there are two flags on the
outside edge of each page. The first flag contains the section number of which that page is a part. The
other flag contains the letter G, signifying that the page pertains to the gasoline vehicle only.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The Index can be used to find specific parts and assemblies. The Index is divided
into numerical and alphabetical listings, with the accompanying page numbers in italics.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is
an illustration showing the parts in their relative positions; the parts are each tagged with an item number
in a balloon. The right-hand page is the parts list page and gives the page title at the top, then the item
numbers (corresponding to the numbers on the illustration), part descriptions, and quantity of parts used.
Some item numbers have more than one part number because several configurations of a component are
represented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that
particular spread.

HOW TO ORDER PARTS: Replacement parts and accessories can be obtained from our network of
authorized dealers and distributors. You can obtain the name and phone number of your closest Club Car
contact by visiting our web site at www.clubcar.com and clicking on the “Distributor Search’ link or by call-
ing our toll-free Service Parts and Technical Assistance hotline at (800) 872-2246.

CubCar |

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com

© 2000, CLUB CAR, INC.
All rights reserved.
This manual effective October 2, 2000




CONTENTS

BODY AND TRIM SECTION n
FRONT BODY TRIM ....cooivieummreeiemmreessssseesssasessssesessssssessssssssssss st 1-3
SEATS ..ot eees e 15
LATCH PLATE AND PROP ROD .......coiiutumiiuiuieeesesessssesssesssssessssessses st 17
TILT BED, HINGE AND LATCH .....ouuiiiimiiiimieiseeeeseesessesesssessse st 1-9
CARGIO BOX ...ooouoeeeeaaeeiesseesssss s 1-11
REAR BODY TRIM ....ccuuriieumareeassseressssessesssecesssse e sssse st 1-13
WHEELS AND TIRES SECTION E
WHEELS AND TIRES .....cotuuiiiumieesseessscesesesess s 2-3
DECALS SECTION n
DECALS ... oooteeteeeeeseees s 3-3
DECALS, CONTINUED ....ccvuumirieummeitmaiessseeeesssesesssseesssee s sssss st 35
BRAKE SYSTEMS SECTION n
FRONT BRAKE ASSEMBLY ......couuiiiumiiiimmieisseeessessssesesssesssses s ess sttt 4-3
REAR BRAKE ASSEMBLY .......oocuuiuuimmiieiasmieessssessssssesessssssessssesesssssesessss s 4-5
MASTER CYLINDER .....ccvuuuuureeuemmreessmaseesssecesssse e sssss e essss s 4-7
HYDRAULIC BRAKE SYSTEM ......ccouuiiiimmieiimieesseesssesessseesssessssesssse st 4-9
HAND PARK BRAKE ASSEMBLY .......ccvuuuiuiuieeemmiessmsesssessssesssssessssse st ssse st ssss s 4-11
PEDAL GROUP SECTION ﬂ
BRAKE PEDAL ASSEMBLY .....ccouuuiiiumiiimmiessseesssessssesessssessssesssse st 5-3
ACCELERATOR PEDAL ASSEMBLY  ......coiiiiumiiiiiimnseaessnessssessssssessesssse s sssssss s 5-5

STEERING, FRONT AND REAR SUSPENSION

STEERING COLUMN ..ottt 6-3
STEERING GEAR ASSEMBLY  .....oiiiiiiiieiireiiceiieesieeesesss s 6-5
FRONT SUSPENSION .....coouuiiimiiimiaiaeesseesseesseesseesssesssesssse et 6-7
REAR SUSPENSION .....couiiimiiiuiieaitseesseesseeseesseessse st 6-9
ELECTRICAL SYSTEM SECTION n
WIRING ..o 7-3
FORWARD/REVERSE SHIFTER ASSEMBLY ..o 7-5
ELECTRICAL COMPONENT BOX .....ccouuvuumeimmniimnassessssesssesseesseesssesssessesessssessss s sessssesssssssssssseseseseeseseeens 7-7
ELECTRICAL COMPONENTS, FRONT BODY .......couuiiiuiimemmeesmeesisesesesesessesessssessss s sesessssss s esesesens 7-9
ELECTRICAL COMPONENTS, DASH PANEL .........oouriiiiriiiniiineeisnasisssssie s 7-11
STARTER/GENERATOR ASSEMBLY  ......ocoiimiiiiiiieminiiensiesasssasssess s 7-13
STARTER/GENERATOR MOUNTING ......ocouuiiumeimemieneieneseseesesssesessssesssssssssessssssesesss s 7-15
BATTERY .ooooeitueeeseessseeessseeesse sk 7-17
FE350 ENGINE SECTION n
FE350 ENGINE — SHROUDS AND BRACKETS ......crvuumiimieiieiieriiseesies it 8-3
FE350 ENGINE — IGNITION COMPONENTS AND FLYWHEEL ......ccoouiiiiiiiriiienisiesssesessiesesessssssenses 8-5

2001 Pioneer 1200 Vehicle lllustrated Parts List



CONTENTS

FE350 ENGINE — OIL CIRCULATION ......ouuiiimiiimiiesrieeseessesascessssessesssesss s 8-7
FE350 ENGINE — CYLINDER HEAD .....ccoooiiimiiiiiiiiineiiseeeesssissses s 8-9
FE350 ENGINE — CRANKCASE, CAMSHAFT AND OIL SENSOR ... 8-11
FE350 ENGINE — CRANKCASE AND CRANKSHAFT ........iiiiiiiiieiieiieneieseissesissesssessesesssesssesssssessssesesennens 8-13
ENGINE MOUNTING .....cooooiiemiieseiesesetsseeseess et ses s 8-15
FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION n
FUEL SYSTEM ..citiiuieiietieieesesesesse sttt 9-3
CARBURETOR ASSEMBLY ......coouuiiiiiiiiiiniiassssessesesesssse s 9-5
CARBURETOR INSTALLATION ......ouuiiiiiiimiiiaeeesnessnesssesssese s sosssssss oo 9-7
GOVERNOR AND ACCELERATOR CABLES .......covuuiiiiieiiieiicemiessieseiessisesssssessssssissesssessssssssesssessess s 9-9
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY .......couriuiiiiriiniieneseseissesissesssesssesssesssessssssssssesseseons 9-11
EXHAUST SYSTEM SECTION m
EXHAUST SYSTEM ..o 10-3
TORQUE CONVERTER SECTION m
DRIVE CLUTCH .ot 11-3
DRIVEN CLUTCH ...t 11-5
UNITIZED TRANSAXLE SECTION m
UNITIZED TRANSAXLE — GEAR CASES, BRACKETS AND GUARD ........ccocoiriiriirieinemisesiensisnseeneeeneeanss 12-3
UNITIZED TRANSAXLE — F&R TRANSMISSION AND GEAR REDUCTION .........coruimriimreiicemiennieneeseneeeneenns. 12-5
UNITIZED TRANSAXLE — DIFFERENTIAL LOCK AND AXLES  .......crvuiiiiiinieeneeeseeesessssesssessisesseesseeseeonns 12-7
UNITIZED TRANSAXLE — DIFFERENTIAL LOCK CABLE ASSEMBLY AND SHIFTER .......cc.ccooovvmnriiiiniiiinenes 12-9
MAINTENANCE AND SERVICE TOOLS SECTION m
MAINTENANCE AND SERVICE TOOLS .......couiuuiiimmiuimmneiisesessesesessssessssssssssessssssssssessssessssssssssssssseesenes 13-3
MAINTENANCE AND SERVICE TOOLS, CONTINUED ........ooruiuriimrimicnieeemieneeenseseseeesssssessssssseseesseessennns 13-5

INDEX SECTION “

2001 Pioneer 1200 Vehicle Illustrated Parts List






BODY AND TRIM n
Kl



TYPICAL
5 PLACES

TYPICAL
| 7 PLACES

TYPICAL
6 PLACES

TYPICAL

4 PLACES @

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
5 PLACES

TYPICAL
4 PLACES

TYPICAL
2 PLACES

L@ TYPICAL TYPICAL
< 4 PLACES 4 PLACES

TYPICAL
4 PLACES

Page 1-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



FRONT BODY TRIM

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 (02021773 | Body, Front, with Headlight Opening (Red) ........coooiiiiieiiii e 1
2 | [OZ0Z5707] | SCrew, TUFIOK ....c.oooie e e 15
3 | MOZ0ZTBUT] | DAShDOAI ......cccoiiiieiiiee et 1
4 | [OZ03050T | Panel, Dash ... s 1
5 102056901 Kit, Dash Hardware (Includes HemMS 6 - 8) .......cceevveeeeiiiiiiiiiiiieeeee e 1
6 N/A Screw, Truss Head, Type C, 1/4-20 X 3/4 ....ooeeiicieeee et sieee e 5
7 N/A L0 | o PP PP PUPPRRNt 5
8 N/A WESKET ... 5
9 (017384 Screw, Hex Washer Head, Type AB, #12 ......ooooiiiiiiie e 5
10 | 02027507 | Fender, Front, Driver Side ... 1
11 | (02027607 | Fender, Front, Passenger Side ... 1
12 (010543 Screw, Hex Washer Head, Type AB, 1/4-14 X 3/4 ..cocooocveeeeieeee e 4
13 1603 RiVet, BIINA, /16 X 1/2 oottt e e e e e e eeas 4
14 83 Washer, Flat, TYPE A oot e e s st e e e e e sbee e e e e enee 8
15 | [OZ0T5707 | Support, Upper FIont BOAY ........cccoiciiiiiiiiiii et 1
16 [0T2289 | Screw, Hex Head Thread-Rolling, 1/4-20 X 5/8 ........cccciioiiiiiiee e 4
17 102015801 (570 o] oTo] g SN I 1Y =Y gl =T o o 1= SRR 1
18 | [0Z2078707] | Screw, Hex Head Cap, 5/16-18 X 2-1/2 ..o, 4
19 B33 QY=Y Y=Y o F= 1o T 2 S 4
20 [FA73 | Nut, NYION LOCK, B5/16-18 .....oooeiiiiiiiiee e 8
21 102013901 LG T PSSP PR OUPTPT PR 1
22 [OT092T | Screw, Hex Head Cap, 5/16-18 X 2-1/2 ......ocoiiiiiiee e 2
23 247 Washer, Flat, TYPE A, 5/16 ...ooeieiie ettt st e e e e e 6
24 | [OZ0T3207] | Guard, BrusSh.......cccoiiiiii 1
25 219 Screw, Phillips Truss Head, 5/16-18 X 1-1/4 ......cccviiiiiee e 4
26 | (02228007 | Decal, Club Car Nameplate ... 1
27 | [UZZZ820T | Decal, PIONEET ........oocuiiiiiiiiiiiii e 2
28 102160101 Mat, FIoor (NOt SNOWN) ...coiiiiiiiii e 1
29 FT74 | Washer, LOCK, 5/16 .....oomiiiiieee e e 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 1-3


.?sku=102021715
.?sku=102025701
.?sku=102021801
.?sku=102030501
.?sku=1017384
.?sku=102021501
.?sku=102021601
.?sku=1010545
.?sku=1606
.?sku=183
.?sku=102015701
.?sku=1012285
.?sku=102078101
.?sku=332
.?sku=7473
.?sku=1010921
.?sku=1241
.?sku=102013201
.?sku=7410
.?sku=102228001
.?sku=102228201
.?sku=7174

1200 Vehicle lllustrated Parts List

Page 1-4 2001 Pioneer



ITEM PART NO. DESCRIPTION QTY
123 4
1 (02026507 | Seat, Bucket, Gray ... 2
2 | [OZ0Z370T] | Panel, SEat ... s 2
3 [0T28370 | Screw, Hex Head, M8 X 1.25 X 22 MM .....ccccceiiiiiiiiiii s 8
4 [UT3734 | Washer, LOCK, 8 MM ........ccooiiiiiiii e 8
5 QUTTBEEE | Plate, HINGE ..o e 4
6 | (02047007 | Rivet, Pop, Stainless Steel, 1/4 X 1/2 ..., 8
7 | (02026907 | Weldment, Seat SUPPOIt ........ccooiiiiiiiii i 1
8 | M0Z2024T0T] | Armrest, DIVEr Side .......coooiiiiiiiiiie e 1
9 | (02025007 | Armrest, Passenger Side ... 1
10 1012412 [ P LY o [T T T = o T RS 4
11 7847 Screw, Hex Head Cap, 1/4-20 X B/4 ...ooeeeee ettt e e e e 8
12 B939 Screw, Hex Head Cap, 5/16-18 X 2-1/4 ...uveeei ettt 4
13 MOTTBI7 | Washer, Flat, 5/16 .......oooiieiee e e e 16
14 373 | Nut, Nylon Lock, 5/16-18 .......ccciiiiiiiiiiiiiiii e 8
15 | [OZ0Z950T] | Seal, Bed ... 1
16 | [OZ0Z64TT] | CoVer, CONSOIE ......c.ooiiiiiiiii e s 1
17 | 102056201 | Tape, VHB ... A/R
18 MOTZA3B7 | Cap, COMMEN ....oiiiiiiii e e e e e s 2
19 [O0T4327 | Screw, Truss Torx Head, 1/4-14 X 3/4 ..o 4
20 | [OZ0GTTTT | Cup, Seat HOIAEY .....c.ooiiiiie e 2
21 | (02059007 | Base, Seat HOlder ... 2
22 | (02059407 | Screw, Hex Head Cap, M6 X 1 X 10 MM ..o 2
23 | (02059507 | Screw, Hex Head Cap, M6 X 1 X 35 MM ..o 2
24 B33 Washer, Flat, TYPE A, 1/4 ..ot e e et e e e e e e enes 2
25 | [OT88760T | Nut, Nylon LOCK, MB.........oooiiiiii e 2
26 E5T) LAY 2= 1] =Y o o o G 1 N 12
27 | 02060207 | Insert, Threaded, 1/4-20 ... 10
28 317 Screw, Hex Head Cap, 5/16-18 X 2 .....coeiiiciiie ettt 4
29 | (02068507 | Holder, RAdiO/BEVEIAJE .........cccoiiiiiiiiiiiie e 1
30 827 | Screw, Hex Head Cap, 1/4-20 X 3/4 ......oooriiiiieee e 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 1-5


.?sku=102026501
.?sku=102023701
.?sku=1012830
.?sku=1013734
.?sku=1011652
.?sku=102047001
.?sku=102026901
.?sku=102024901
.?sku=102025001
.?sku=7847
.?sku=7847
.?sku=8935
.?sku=1011697
.?sku=7473
.?sku=102029501
.?sku=102026401
.?sku=1014387
.?sku=1014321
.?sku=102061101
.?sku=102059001
.?sku=102059401
.?sku=102059501
.?sku=332
.?sku=101887601
.?sku=451
.?sku=102060201
.?sku=7311
.?sku=102068501
.?sku=7847
.?sku=7847

TYPICAL
2 PLACES

TYPICAL
2 PLACES

(9] mon

U e
4111'52;@\ = £/j//
e i& Y / /

= - TYPICAL
o= N/
&

\@ TYPICAL

4 PLACES

Page 1-6 2001 Pioneer 1200 Vehicle lllustrated Parts List



LATCH PLATE AND PROP ROD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 | [0T958609 | Screw, Round-Head Square-Neck, 1/4-20 X 1 ......ccocoiiiiiiiiinii e 4
2 [UT5277 | Plate, Tt BEd LatCh ......oooiieiee e 2
3 [UTB078 | Shim, Latch Plate .........ccoooiiiii A/R
4 1016060 Support, LatCh PIate .......coooiiieeee e 2
5 | [UT83560T | Nut, Flange, 1/4-20 ... s 4
6 [UTO878 | Bumper, RUDDEI ........cooiii e 4
7 QOTBZ20T] | Washer, WAVE ... e 2
8 B33 { Y=Y oY= O = T 1 4
9 BZ33 NUt, NYION LOCK, 1/4-20 ...cooiiieeee ettt e e e et e e e e nreeas 4
(01922807 | Kit, Prop Rod (Includes Items 10 - 17) ....ccooceiiiiiiiiiii 1
10 N/A =] O e (o o TN = T o USSR 1
11 [o3g4 [T T 00 (= g T 72 2
12 B34 WASHET, Flat, 3/8 ....ueeeiiieiiii i e e e e e e e e e e e e e e e e e e e e e aeaeaesbaraaaaas 1
13 N/A oo TR o o TSR 1
14 7847 Screw, Hex Head Cap, 1/4-20 X B/4 ..o oottt e e 2
15 B33 WASKEY, Flat, 1/4 ..o e e e e e e e e e e e e e e e e e e e reae e sraraaaaas 2
16 BZ33 NUt, NYION LOCK, 1/4-20 ...ttt e et a e e 2
17 (0717323 Washer, CONVEX, 3/8 .........ooiiiiee e e e 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 1-7


.?sku=101958602
.?sku=1015277
.?sku=1016078
.?sku=1016060
.?sku=101835601
.?sku=1010878
.?sku=1016201
.?sku=332
.?sku=332
.?sku=8233
.?sku=8233
.?sku=101922801
.?sku=1035
.?sku=334
.?sku=7847
.?sku=332
.?sku=332
.?sku=8233
.?sku=8233
.?sku=1017328

Page 1-8 2001 Pioneer 1200 Vehicle lllustrated Parts List



TILT BED, HINGE AND LATCH

ITEM PART NO. DESCRIPTION QTY
123 4

[0T542907 | Assembly, Tilt Bed, Manual Lift (Includes ltems 1 - 11) ..o 1

1 (075397 Spring, Latch EXIENSION ... 2
2 1015252 Assembly, Latch Weld ... 1
3 03 Screw, Hex Head Cap, 1/4-20 X 5/8 .....ccoccueeeeeiicieeee ettt a e 4
4 | [UT83560] Nut, Flanged LOcK, 1/4-20 .........coiiiiieeee e 4
5 [0T5409 Hand Grip, Tilt LatCh ... 1
6 373 NUt, NYlON LOCK, 5/16-18 .....oeiiiiiiieee et 21
7 (070433 Screw, Round-Head Square-Neck, 5/16-18 X 1 ......ccoooiiiiiiiiiieeee e, 17
8 012377 Insulation, Bulk (4 iNCheS 10NQ) .....ccccceiiiiiiiiiii A/R
9 012477 Insulation, Bulk (8 iNChes 10Ng) .........cccoiiiiiiiiii A/R
10 [014477 Insulation, Bulk (46 INCNES I0NQ) ......cocviiiiiiiee e A/R
11 1015399 Screw, Torx Truss Head, 5/16-18 X 5/8 .......coooveieeeeeeeeeeeiee et 4
12 | (02085907 | Nut, Dimpled Flange LOCK, 3/8-16 .........cccoiiiiiiiiiie e 4
13 705 Screw, Hex Head Cap, 3/8-16 X 1-1/4 ...ccoo oo 4
14 Washer, Flat, Type B, 3/8 ..o 4
15 B753 Screw, Hex Head Cap, 3/8-16 X 3-3/8 ......ccueiieiecieiee ettt 2
16 B754 | Nut, Nylon Lock, 3/8-16 ........ccccoiiiiiiiiiiiiiiis e 2
17 [0T5507 | Shim, Tilt Bed PivOt......cccooiiiiii s A/R
18 075583 | Bushing, Urethane ... 4
19 MUTE35H | HiNge, TilE BE ......ooieieeeee e e 2
20 [OT2303 | Bushing, StEel ... 2

For latch plate and prop rod components, see page 1-7.

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 1-9



.?sku=101542901
.?sku=1015391
.?sku=403
.?sku=101835601
.?sku=1015400
.?sku=7473
.?sku=1010435
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=1014471
.?sku=102065901
.?sku=102066001
.?sku=8755
.?sku=8754
.?sku=1015507
.?sku=1015583
.?sku=1015356
.?sku=1012303

TYPICAL 4
PLACES @ TYPICAL 4
PLACES

s

A

TYPICAL 4

TYPICAL 16
PLACES

Page 1-10 2001 Pioneer 1200 Vehicle lllustrated Parts List

/\JJ@

PLACES @

—

TYPICAL 2
PLACES

e

¢
TYPICAL 4

Q
T PLACES

TYPICAL 2
PLACES

JRE
N

.
:

ON

TYPICAL 2

/@ e
LN
=

TYPICAL 2
PLACES

7/
<
\@

TYPICAL 4
PLACES




CARGO BOX

ITEM PART NO. DESCRIPTION QTY
123 4
(02230607 | Kit, Steel Box (Includes Ifems 1 - 27) ......ccoooiiiiiiiii e 1
1 | (02221307 Front Panel Assembly (Includes Item 2) ... 1
2 | [0T553907 Decal, Bed Load ..........cccociiiiiiiiiiic 1
3 | (02227407 Side Panel Assembly, Driver Side ..o 1
4 | (02221507 Side Panel Assembly, Passenger Side ..........cccoooiiiiiiiiiiii e 1
5 1015399 Screw, Torx Truss Head, 5/16-18 X 7/8 .......coooeeeeeeeeeeeeeee e 18
6 373 NUt, NYlON LOCK, 5/16 = 18 ....eeiiiiiiieie ettt et 20
7 (070433 Bolt, Round-Head Square-Neck, 5/16-18 X 1 .......ccccoiiiiiiiiieiiieeeee e 2
8 B33 Washer, Flat, TYPe A, 1/4 ..ot earaee e 4
9 | (02222007 Latch, SIAM ... 2
10 (070439 BUMIPET e s s 2
11 102229901 Tailgate Assembly (Includes Iems 12 - 20) ....ceoviiiiiiiiiiiiiie e 1
12 102234901 Decal, Club Car Talgate .......ccceeiieeiieeeeeee e 1
13 | (02222707 Spring Latch, Driver Side ..........oooiiiiiieee e 1
14 | (02222207 Spring Latch, Passenger Side .........cccocoiiiiiiiiiii 1
15 8419 Screw, Torx Truss Head, 1/4-20 X 5/8 .......cooo ot 4
16 B33 AT T a1 g = S 4
17 BZ33 NUt, NYION LOCK, 1/4-20 ...ttt e a e neeae e 4
18 | (022278017 TOtNer e 2
19 (0713369 Pin, Hair Spring Cotter ... 4
20 | (02234807 Decal, Pioneer Tailgate ...........ccocviviiiiiiiiiiiicce 1
21 01894304 Kit, Tailgate ANgle ..o 1
22 [0T4537 Stud, Flush Head ..., 4
23 | [UT963407 Nut, Flange Lock, 5/16-18 ..o 4
24 (0714473 Screw, Torx Truss Head, 1/4-20 X 3/4 .......oooiiiiie e 8
25 (074309 Washer, Flat, TYpe B, 1/4 ... .o s 4
26 BZ33 NUt, NYION LOCK, 1/4-20 ...ttt e e e e 4
27 | (02221707 Cap, Front COrNEr ... s 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 1-11


.?sku=102230601
.?sku=102221301
.?sku=101553901
.?sku=102221401
.?sku=102221501
.?sku=7473
.?sku=1010435
.?sku=332
.?sku=332
.?sku=102222001
.?sku=1010436
.?sku=102222101
.?sku=102222201
.?sku=332
.?sku=332
.?sku=8233
.?sku=8233
.?sku=102221801
.?sku=1013366
.?sku=102234801
.?sku=101894304
.?sku=1014537
.?sku=101963401
.?sku=1014415
.?sku=1014306
.?sku=8233
.?sku=8233
.?sku=102221701

Page 1-12 2001 Pioneer 1200 Vehicle lllustrated Parts List



REAR BODY TRIM

ITEM PART NO. DESCRIPTION QTY
123 4
1 (02027907 | Fender, Rear, Driver Side ..o 1
2 | [02022007 | Fender, Rear, Passenger Side .........cccoooiiiiiiiieiii e 1
3 304 Screw, Hex Head Cap, 1/4-20 X 1 eiiei ettt 12
4 MOTZ30G | Washer, Flat 1/4 ... e e e 14
5 BZ233 | Nut, Nylon Lock, 1/4-20 ........cccooiiiiiiiiiiiinic i 12
6 OTE53Y | TalSKIrt ...ooeieiicei e 1
7 [0T2289 | Screw, Thread-Rolling, 1/4-20 X 5/8 .......cciiiiiiee e 2
8 58644956 Hitch, Receiver Trailer (Includes Hem Q) .......ovveiiiiiiieii e 1
9 [0T1553 Decal, Trailer HIitCh ..o 1
10 013483 | Brace, Trailer HItCh ..o 2
11 M2 | Washer, Flat, 5/16 .......ooiiiiiie e e 4
12 173 WaASHEN, LOCK, 5/16 .. .ot e e e e e e e e e e e e e e e e e b e e e e eeeeas 4
13 [z23 UL o o Oy I 4
14 705 Screw, Hex Head Cap, 3/8-16 X 1-1/4......coo oot 2
15 708 | Nut, HEX, 3/8-16 ....ooiiiiii i s 2
16 S1eY | WASHEE, LOCK, 3/8 ...ttt et e e e e e e e e e e et e e e e e e eeas 2
17 QOTTIIQ | Washer, Flat, 3/8 ..o 2
18 [0T0934 | Screw, Hex Head Cap, 5/16-18 X 1 ..o 4
19 BBEA53THY | GuArd, FENAEN .......ccoiiiiii s 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 1-13


.?sku=102021901
.?sku=102022001
.?sku=1014306
.?sku=8233
.?sku=1015530
.?sku=1012285
.?sku=1011553
.?sku=1013483
.?sku=1241
.?sku=7174
.?sku=1242
.?sku=706
.?sku=357
.?sku=1011990
.?sku=1010934
.?sku=58645318




WHEELS AND TIRES E
K



TURF
TREAD

ALL TERRAIN
TREAD

A

N

TRAKS MAX
TREAD

Y

|

DIRECTION
OF FORWARD
ROTATATION

Page 2-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



WHEELS AND TIRES

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 MOTOTBA | NUL LUG oo s s e 16
2 | [02027403 | Assembly, Wheel (Gray) and Tire, All Terrain Tread,

4-Ply Rated (283 X 10.50 = 12) ..ooiiiiiieere e 4
3 | [02027407 | Assembly, Wheel (Gray) and Tire, Turf Tread, 4-Ply Rated (23 x 10.50 - 12) ............. 4
4 F3TA | Stem, VaIVE ... 4
5 | (02027403 | Assembly, Wheel (Gray) and Tire (Driver Side) Traks Max Il Tread,

4-Ply Rated (23 x 12.50 - 10) (InCludes HemM 7) eveieiiiiieeee e 2
6 | [02027404 | Assembly, Wheel (Gray) and Tire (Passenger Side) Traks Max Il Tread,

4-Ply Rated (23 x 12.50 - 10) (Includes Rem 7) .....ccceiiiiiiiiiieiee e 2
7 102234001 Decal, Brake Warning ....cocooeieeeo oot e e e e e e e enenreeee e e e e e e e e e e ean 1

2001 Pioneer 1200 Vehicle lllustrated Parts List

Page 2-3



.?sku=1010984
.?sku=102021402
.?sku=102021401
.?sku=7310
.?sku=102021403
.?sku=102021404
.?sku=1010984
.?sku=102021402
.?sku=102021401
.?sku=7310
.?sku=102021403
.?sku=102021404







OPERATING INSTRUCTIONS

* Read owner's manual and safety warnings located on dash panel prior to driving.
* Study and understand controls.

TO START ENGINE
* Place shift lever in “N”— Neutral position.
* Depress brake pedal.
* Turn key switch to “START” position and hold, activating the choke

as necessary, until engine starts.

A WARNING TO OPERATE VEHICLE

* Make sure wheels are turned in desired direction.
* Be sure nothing is in your pa

ROLLOVER OR FALLING OFF MAY

* While vehicle is stopped, select vehicle dil ion by placing
shift lever in desired position. & WARNING
F - Forward N - Neutral R - Reverse (Buzzer will sound)
* Release hand brake.
* Slowly push accelerator pedal to increase speed.
* Accelerator pedal must be released to move shift lever.

TO STOP VEHICLE
« Release accelerator pedal and push brake pedal.
* After stopping, firmly set hand brake.
* Turn key to “OFF” position, remove key and place shift lever in
straight up neutral position when not in use.

CAUSE DEATH
* Read operators manual and operating instructions.
* Remain seated and hold on to seat handle while moving.
« Drive slowly in turns and straight up and down slopes.
* Do not start vehicle until all occupants are seated.
* One (1) person per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
* Do not operate while under the influence of alcohol or drugs.
* Never attempt jumps.

REDUCED STEERING
CONTROL MAY CAUSE
SERIOUS INJURY OR DEATH

Disengage differential lock on
paved surfaces.

CCl1 102224301

CCl 102029101

I-F
"

CC1 102046601

(OOFF  ON|START

A WARNING
YOUNG DRIVERS INCREASE

CHANCE OF DEATH & WARNING

*Young drivers may not be able to control vehicle. Y -

« No drivers younger than 16 years old. Riding in cargo bed

« Do not leave childern unattended on vehicle. '-7?“":I Catl;]Se severe Injury
CCl 102044601 or death.

Do not ride in cargo bed.
CCl 1015539-01

(UNDER SEAT
SUPPORT)

/A WARNING
CRUSH AREA

IngersollRand

Crush area.
Can cause severe injury.
Stay clear when closing bed. CCl 1015437-01

« Vehicle rated capacity - 1200 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
gross trailer weight. See Owner's Manual. For vehicle stability, when fuII_y loaded, drive sl_owly

and avoid stopping on or backing down steep hills.

Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain or down steep hills,

STAY CLEAR

CCI 1016094-01

« Maximum cargo load - 800 Ibs. Weight to include cargo
bed load and gross trailer weight.
« Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CCl 1019602-01

Page 3-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



DECALS

ITEM PART NO. DESCRIPTION QTY
123 4

1 (02029707 | Decal, Driver/Passenger Warning ..........ccccoooeieeoeieeneeieesee e 1
2 | [OT8Z5T0] | Decal, Key SWITCH ....c..ooiiiiie e s 1
3 | [0Z2224307] | Decal, Operating INStrUCHONS .........ccoiiiiiiiiii 1
4 | (02046607 | Decal, Differential Lock Control Warning ..o 1
5 | [OT553907 | Decal, Bed Load Warning .........ccccoocioiiiioiiie e 1
6 102234901 Decal, Club Car TAIIGAte .......cuueiieiiiiiiee ettt e 1
7 | [02234807 | Decal, Pioneer Tailgate ... 1
8 | [0T609407 | Decal, Crush Area Warning .........ccocooiiiiiioieeie e e 2
9 | 02228507 | Decal, Pioneer 1200 (Driver Side) (Includes Items 11 and 12) .......cccccevvvriieneenen. 1
10 | [022Z7807 | Decal, Pioneer 1200 (Passenger Side) (Includes ltem 11) ......cccooviiiiiiiiiniiiiiceeee 1
11 N/A Decal, INgersoll-Rand .........eiiiiiiiiie s 1
12 N/A Decal, Bed Latch Warning ......cooooo oo 1
13 | [0T960207 | Decal, Vehicle LOading ...........ccooiiiiiiiiiiii e 1
14 | 02228207 | DeCal, PiONEET ... ..o e e 2
15 | (02044607 | Decal, Under Age Warning .........cccccceiiiiiiiiniiniiis it 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 3-3


.?sku=102029101
.?sku=101825102
.?sku=102224301
.?sku=102046601
.?sku=101553901
.?sku=102234801
.?sku=101609401
.?sku=102228501
.?sku=102227801
.?sku=101960201
.?sku=102228201
.?sku=102044601
.?sku=102029101
.?sku=101825102
.?sku=102224301
.?sku=102046601
.?sku=101553901
.?sku=102234801
.?sku=101609401
.?sku=102228501
.?sku=102227801
.?sku=101960201
.?sku=102228201
.?sku=102044601

/\ WARNING

Rotating Parts

CCl 102224001

(ON PASSENGER SIDE

/\ WARNING REAR FENDER)

© GASOLINE EXPLOSION / FIRE.
* CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.

o STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
o TURN FUEL VALVE (s~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. 5 1015476-01

(ON PASSENGER SIDE
SEAT SUPPORT)

N\ WARNING

CAN CAUSE SEVERE INJURY

Rotating parts
(ON FRONT RECEIVER HITCH HOT
AND REAR RECEIVER TRAILER HITCH) manifold & muffler

(FOR VEHICLES WITH WINCH ACCESSORY) KEEP CLEAR

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl 1011553

CCl 1019605-01

& WARNING (ON STARTER/GENERATOR

AND ENGINE)
WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.
« Do not use winch while persons are seated on the vehicle.
« Use remote operation switch for winch control.
« Stand to the side and away from the vehicle to operate winch.
* Read winch operator manual before operating winch.
CC1 102231601

(ON SEAT SUPPORT PANEL)

Negative frame ground. Can cause severe injury. Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCI 1019152-01

21“" /\ WARNING /\ WARNING

(ON FRAME)

Page 3-4 2001 Pioneer 1200 Vehicle lllustrated Parts List



DECALS, CONTINUED

ITEM PART NO. DESCRIPTION QTY
123 4

1 [UZ2Z2800T | Decal, ClUD Car ........ccoiiiiiie e 1
2 | [0Z2Z8BZ0T] | DeCal, PIONEET ... e e e 2
3 | [UT547607] | Decal, Gasoling Warning .........c.ccooiiriiiiiiiniii e e 1
4 | (02223007 | Decal, Rotating Parts ..o 1
5 | [0T960507 | Decal, Rotating Parts and Hot Manifold ..., 2
6 | [OTIT5Z07] | Decal, Frame Ground ... e 1
7 | [02237607 | Decal, Winch Cable Warning............ccocooiiiiiiiiiiii e 1
8 [OTT553 | Decal, Trailer HItCh ........ooooii e 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 3-5


.?sku=102228001
.?sku=102228201
.?sku=101547601
.?sku=102224001
.?sku=101960501
.?sku=101915201
.?sku=102231601
.?sku=1011553
.?sku=102228001
.?sku=102228201
.?sku=101547601
.?sku=102224001
.?sku=101960501
.?sku=101915201
.?sku=102231601
.?sku=1011553




BRAKE SYSTEMS E
K



Page 4-2

TYPICAL
4 PLACES

ST\, :

2001 Pioneer 1200 Vehicle Illustrated Parts List

TYPICAL
2 PLACES

A

TYPICAL
2PLACES

REFERENCE FRONT

TYPICAL
2PLACES

BRAKE HOSE,
PAGE 4-9

TYPICAL
4 PLACES

®



FRONT BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
(02033307 | Cluster, Brake (Includes Items 1 - 13) ..o 2
1 | (02049407 Plate, Backing ......ooocuiiiii s 1
2 | (02049607 Kit, Adjuster, Axle (Includes tems 3 - 6) .......ccccecciiiiiiiiiic s 2
3 | 02049507 Assembly, AdJUSEEr LEVET ..o 1
4 | (02049907 BOlt, 1/4-28 X .31 ..viiiiiicic 1
5 Washer, BellVille ... 1
6 | 020507107 COVEI, DUSL ... 2
7 | 02050307 Cylinder, Wheel, 5/8 .........ooiiiie e e 1
8 | 02049707 Kit, Axle Hardware (Not Shown) (Includes ltems 9 - 12) ........cccoviiiiiiiniiicinienns 1
9 | (02050407 Bolt, Wheel Cylinder, Self-Locking, M6 X 1 ........ccccoiiiiiiiiie 2
10 | (02050607 Spring, Shoe t0 Sh0e (UPPEI) ..eovviiiiiiiiiiiiee ettt 1
11 | (02050507 Spring, Shoe 10 Shoe (LOWEI) ... 1
12 | (02050707 HOId-dOWN, SNOE .......occiiiii 2
13 | (02050207 Kit, Hydraulic Shoe (BPI 4070) (Four Shoes per Kit) .........ccocceevriiiineiiiiieee e, 1
14 102044201 Assembly, Brake Drum and Hub (Includes ltem 15) .......ccoioiiiiiiiiiiii e 2
15 013781 Stud, LUQG, 1/2-20 ..o s 4
16 | [02044407] | Bolt, Banjo, 3/8-24 ......ccciiiiiiiiiiiiicn i 2
17 | [OZ045507] | WaSher, COPPEL .....ccoociiiiiiiiii e e s 4
18 | (02057007 | Screw, Pan Head, TOrx, 5/16-24 X 1 ......cooiiiiiiiiieeeee e 8
19 MOT7233 | Washer, Flat, 5/16 ... 8
20 (013929 Nut, Hex Head Lock, Grade 8, 5/16-24 ..........ccooveeeeeeeeeeeiereiiieeeeeie e e e e e e e e eeeeeeeeeeens 8
21 MOTOTBA | NUL LUG oo s e 8

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 4-3



.?sku=102033301
.?sku=102049401
.?sku=102049601
.?sku=102049501
.?sku=102049901
.?sku=102050001
.?sku=102050101
.?sku=102050301
.?sku=102049701
.?sku=102050401
.?sku=102050601
.?sku=102050501
.?sku=102050701
.?sku=102050201
.?sku=1013787
.?sku=102044401
.?sku=102045501
.?sku=102051001
.?sku=1017233
.?sku=1013924
.?sku=1010984
.?sku=102033301
.?sku=102049401
.?sku=102049601
.?sku=102049501
.?sku=102049901
.?sku=102050001
.?sku=102050101
.?sku=102050301
.?sku=102049701
.?sku=102050401
.?sku=102050601
.?sku=102050501
.?sku=102050701
.?sku=102050201
.?sku=1013787
.?sku=102044401
.?sku=102045501
.?sku=102051001
.?sku=1017233
.?sku=1013924
.?sku=1010984

& C
g
FRQ

TYPICAL
4 PLACES

REFERENCE REAR BRAKE
/ LINE, PAGE 4-9

TYPICAL
2 PLACES

TYPICAL
4 PLACES

REFERENCE
TRANSAXLE SECTION TYPICAL
2 PLACES

Page 4-4 2001 Pioneer 1200 Vehicle lllustrated Parts List



REAR BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
02033407 | Assembly, Brake, Driver Side (Includes ltems 1 - 15) ........occooiiiiiiiiiiiiis 1
(02033507 | Assembly, Brake, Passenger Side (Includes ltems 1 - 15) ... 1
1 (02049407 Plate, Backing ..o 1
2 | 02049607 Kit, Adjuster, Axle (Includes Ifems 3 = 6) .........cccoiiiiiiiiiiii e 2
3 | (02049507 Lever, AQIUSTEE .......oo e 1
4 | [U2049907 BOIt, 1/4-28 X .31 ..o 1
5 Washer, BellVille ... 1
6 | 02050707 COVEI, DUSL ... s 1
7 T0205080 CyliNder, WNEEI, 7/8 ......eeeeeeeeeiee ettt ettt e e e st e e e sntae e e e s sneeeeeeenes 1
8 | (02049707 Kit, Axle Hardware (Not Shown) (Includes Items 9 - 12) ... 1
9 | (02050407 Bolt, Wheel Cylinder, Self-Locking, M6 X 1 ........ccociiiiiiiiii e 2
10 | (02050607 Spring, Shoe t0 Sh0E (UPPEF) ..ccoiveiiiiiieiiiie ettt 1
11 | (02050507 Spring, Shoe 10 Shoe (LOWET) ........cociiiiiiiii e 1
12 | (02050707 HOIA-DOWN, SNOE ..o 2
13 | (02050207 Kit, Hydraulic Shoe (BPI 4070) (Four Shoes per Kit) .......ccccvveiiiiiiiiiiiineee e 1
14 | (02050907 Lever, Park Brake, Passenger Side ............cccccoooiiiiiiiiiiiiic e 1
14 Lever, Park Brake, Driver Side ..........ccccoioiiiiiiiiiie e 1
15 | (020447107 Drum, Brake ... 1
16 | [0Z2057007] | Screw, Pan Head, TOrx, 5/16-24 X 1 .....cooiiiiiiiiieee e 8
17 MOT7233 | Washer, Flat, 5/16 ... 8
18 (013929 Nut, Hex Head Lock, Grade 8, 5/16-24 ..........ccooveeeeeeeeeeeiereiiieeeeeie e e e e e e e e eeeeeeeeeeens 8
19 [OTOBZY | Pin, ClEVIS, 5/16 ....ooeiieeieiei e e s 2
20 [OT336 | Pin, Hair Spring COter .........ccooiiiiiii e 2
21 MOTOTBA | NUL LUG oo e 8

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 4-5


.?sku=102033401
.?sku=102033501
.?sku=102049401
.?sku=102049601
.?sku=102049501
.?sku=102049901
.?sku=102050001
.?sku=102050101
.?sku=102050801
.?sku=102049701
.?sku=102050401
.?sku=102050601
.?sku=102050501
.?sku=102050701
.?sku=102050201
.?sku=102050901
.?sku=102050902
.?sku=102044101
.?sku=102051001
.?sku=1017233
.?sku=1013924
.?sku=1010829
.?sku=1013366
.?sku=1010984
.?sku=102033401
.?sku=102033501
.?sku=102049401
.?sku=102049601
.?sku=102049501
.?sku=102049901
.?sku=102050001
.?sku=102050101
.?sku=102050801
.?sku=102049701
.?sku=102050401
.?sku=102050601
.?sku=102050501
.?sku=102050701
.?sku=102050201
.?sku=102050901
.?sku=102050902
.?sku=102044101
.?sku=102051001
.?sku=1017233
.?sku=1013924
.?sku=1010829
.?sku=1013366
.?sku=1010984

1200 Vehicle lllustrated Parts List

Page 4-6 2001 Pioneer



MASTER CYLINDER

ITEM PART NO. DESCRIPTION QTY
123 4
1 102033201 Assembly, Master Cylinder (Includes Hems 2 - 5) .....ccooiiiiiiiiiiiiiiie e 1
2 | 102051101 BOOT .. e 1
3 | 02057207 RO, PUSH <.t 1
4 | (02051307 SWITCH, PrESSUIE ... 1
5 | (02057407 €A, Filler .. e 1
6 | 101953001 Bolt, Hex Head Shoulder, 3/8-16 X 1 ......ccociiiiiiieie e 2
7 010934 | Screw, Hex Head Cap, 5/16-18 X 1 ....ooiiiiiiiiie e 6
8 373 NUL, NYION LOCK, 5/T6 ...eeeiiiiiiiiiiie ettt 7
9 | 02057707 | Screw, Hex Head Cap, 1/2-13 X 3-1/2.....oo i 1
10 M2 | Washer, Flat, TYPE A, 5/16 ....oouiiiiieiieeie ettt 4
11 | [OTZO3TOT | Nut, NYIon LOCK, 1/2-13 ..o 1
12 | [OZOS7BUT] | SPACET ...oiieiiiiiiiiiiie it e e bbb s e b e bbb s 2
13 | 102054201 Crank, Bell ..o e 1
14 | [0Z2057507 | Bearing, ROIEr ... e 2
15 | [OZ05760T | RACE, INNEI ..o e e 1
16 | [OTBUBTTEY | CleVis, RO ..ot ee e e 1
17 | [OTYE3T0Y | ROd, EQUANIZET ... e 1
18 1013531 Spring, Brake Pedal REIUIN .........ociiiiiiii et 1
19 | [02054407 | Bracket, Master Cylinder MOUNING .......cooooiiiiiiii e 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 4-7


.?sku=102051201
.?sku=102051301
.?sku=102051401
.?sku=1010934
.?sku=7473
.?sku=102057701
.?sku=1241
.?sku=101903101
.?sku=102057801
.?sku=102057501
.?sku=102057601
.?sku=101806102
.?sku=101953105
.?sku=102054401
.?sku=102051201
.?sku=102051301
.?sku=102051401
.?sku=1010934
.?sku=7473
.?sku=102057701
.?sku=1241
.?sku=101903101
.?sku=102057801
.?sku=102057501
.?sku=102057601
.?sku=101806102
.?sku=101953105
.?sku=102054401

REFERENCE
MASTER CYLINDER

TYPICAL
BOTH SIDES

FRONT SUSPENSION

REFERENCE

TYPICAL
BOTH SIDES

)

TYPICAL
2 PLACES

REAR BRAKE

REFERENCE
ASSEMBLY

2001 Pioneer 1200 Vehicle Illustrated Parts List

Page 4-8



HYDRAULIC BRAKE SYSTEM

ITEM PART NO. DESCRIPTION QTY
123 4
1 102032801 HOSE, Brake, FrONt ..ot e e e e e e e e e e eeaaeea e 1
2 379 Screw, Hex Head Cap, 1/4-20 X 1-1/4 ..ot e e 1
3 BZ33 NUt, NYION LOCK, 1/4-20 ...coiiiiiiiiie ettt e s e e e e e e e e e nneeas 1
4 | (02032907 | Line, Brake, Front ... 1
5 | [02042407 | Bolt, Banjo, 3/8-24 ... s 2
6 | [O0Z045507] | Washer, COPPEI ... e e s s 4
7 | MOZ0458BUT] | P-Clamp ... e e 3
8 1014136 Rivet, Pop, Stainless Steel, 3/16 X 1/2 ... 3
9 | [0Z2033T0T | Hose, Brake, Rear ... 2
10 | 02033007 | Line, Brake, Rear (Passenger Side) .........cccooiiiiiiiiiiiiiiicci e 1
11 | [02044007 | Line, Brake, Rear (Driver Side) ... 1
12 | [0Z045707] | Clip, HOrSESNOE ....ccviiiiiii s 2
13 [OTZ007 | Washer, Flat, 1/4 ... e s 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 4-9


.?sku=7479
.?sku=8233
.?sku=102032901
.?sku=102044401
.?sku=102045501
.?sku=102045801
.?sku=102033101
.?sku=102033001
.?sku=102044001
.?sku=102045701
.?sku=1014007
.?sku=7479
.?sku=8233
.?sku=102032901
.?sku=102044401
.?sku=102045501
.?sku=102045801
.?sku=102033101
.?sku=102033001
.?sku=102044001
.?sku=102045701
.?sku=1014007




HAND PARK BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1 BA509823 | Lever, Park Brake ... 1
2 | (02033707 | Boot, Park Brake LEVET ... s 1
3 | [OO832007 | Screw, Phillips Head, 5/16-18 .........cccoiiiiiiiiiiii 2
4 03 Screw, Hex Head Cap, 3/8-16 X 1-1/4 ...ttt 2
5 MOTTITY | Washer, Flat, 3/8 ... e 4
6 B754 NUL, NYION LOCK, 3/8-16 ...coeiieiiiiieeeiiiiie ettt ettt e s e e e e e snnre e e e e nneeas 2
7 [0T336 | Pin, Hair Spring COtter ..........coooiiiiii e 2
8 | 02033907 | Cable, Park Brake, LONG ......coociiiiiiiieiie e 2
9 54512587 Cable, Park Brake, SNOI .........ooooiiiiieeeeeeeee ettt 1
10 | OZ05Z270T] | EQUANIZEN ..o s e e 1
11 | [OZTB0STT] | Nut, Hex, 5/16-24 ..o s 1
12 | (02028407 | Clip, Park Brake Cable ..., 4
13 | [02242707 | Kit, Pulley (Includes ltems 14 - 17)
14 | 102028302 Pulley, Flat Mount, 2-iNCH ..o 1
15 | [UT260204 Screw, Socket Head, #10-24 X .75 ..o, 4
16 0712439 Nut, Nylon LOcK, #10-24 ..o 4
17 33 Washer, Flat, TYPe A, #10 ...ooiiiiieei et 4
18 587 Screw, Hex Head Cap, 3/8-16 X 3 ......uiiiiiiiiiee ettt 2
19 | (02055007 | Bracket, Brake Cable (Driver Side) ... 1
20 | [UZ2055707 | Bracket, Brake Cable (Passenger Side) ........ccocoiiiiiiiiiiiiiiie e 1
21 LS ESIC1T0 RIS T o= o= PP 2
22 B33 ALY Y] g T=T O = S T 4
23 B754 | Nut, Nylon Lock, 3/8-16 ..o 2
24 [OTOBZY | Pin, CleViS, 5/16 .....ociiiiiiiiiiie e s 2
25 102052801 NUL, HEX CONE, 5/16B-24 ...ttt e e e e e e e e e e e e e aanaenereees 1
26 [MOTBETT] | SPHING weeeeeiiieiee et e e s e e e e s ae e e n e e sme e e s e e s reesmeesneesreeeas 1
27 BZ562079 | Shield, BOOt .......coiiiiiiiic 1
28 101900802 Hanger, Brake Cable............eeeiieeiieece e 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 4-11


.?sku=54509823
.?sku=102033701
.?sku=101832001
.?sku=705
.?sku=1011990
.?sku=8754
.?sku=8754
.?sku=1013366
.?sku=102033901
.?sku=102052701
.?sku=102160501
.?sku=102028401
.?sku=102242701
.?sku=101260202
.?sku=1012438
.?sku=183
.?sku=183
.?sku=7561
.?sku=102055001
.?sku=102055101
.?sku=1016350
.?sku=334
.?sku=8754
.?sku=8754
.?sku=1010829
.?sku=1013531
.?sku=54562079
.?sku=54509823
.?sku=102033701
.?sku=101832001
.?sku=1011990
.?sku=8754
.?sku=8754
.?sku=1013366
.?sku=102033901
.?sku=102052701
.?sku=102160501
.?sku=102028401
.?sku=102242701
.?sku=101260202
.?sku=1012438
.?sku=183
.?sku=183
.?sku=7561
.?sku=102055001
.?sku=102055101
.?sku=1016350
.?sku=334
.?sku=8754
.?sku=8754
.?sku=1010829
.?sku=1013531
.?sku=54562079




PEDAL GROUP E
G



Page 5-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 | (02028907 | Assembly, Brake Pedal (Includes Items 2 - 5) ... 1
2 7716 Screw, Slotted Hex Washer Head, #10-16 X 1/2 ....coooieeeviiiiiiieeee e, 4
3 | (02028607 Pad, Brake Pedal ............ccccooiiiiiiiii 1
4 0710879 Bumper, RUDDEr ... 1
5 [oz23 NUL, HEX, 174720 ..oeieieiee et e e s 1
6 [[0TT209d | Package, Brake Mounting Block (Contains Upper and Lower
for Driver and Passenger SIdeS) ........couiiiiiiiiiiiiiie et 1
7 [OT092T | Screw, Hex Head Cap, 5/16-18 X 2-1/2 .......coiiiiiiee e 4
8 101976301 (e P (ST = U= = 1] 1Y 2
9 A3 NUt, NYION LOCK, 5/16-18 ...ttt e e e e neeeas 4
10 | [OTIYE3T0T | Rod, EQUANIZEN ... s 1
11 101953001 Bolt, Hex Head Shoulder, 3/8 X 1 ....cociiiiiieieie e 1
12 FZ73 | Nut, NYION LOCK, 5/16-18 .....ooiiuiiiiieiiieie et 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 5-3


.?sku=102028901
.?sku=102028601
.?sku=1010878
.?sku=1028
.?sku=1011402
.?sku=1010921
.?sku=7473
.?sku=7473
.?sku=101953105
.?sku=7473
.?sku=7473
.?sku=102028901
.?sku=102028601
.?sku=1010878
.?sku=1028
.?sku=1011402
.?sku=1010921
.?sku=7473
.?sku=7473
.?sku=101953105
.?sku=7473
.?sku=7473

[ —
-]
GASOLINE N
VEHICLE FRAME N

FOR REFERENCE
ONLY

FLOORBOARD
REMOVED FOR
CLARITY

Page 5-4 2001 Pioneer 1200 Vehicle lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T769 | Assembly, Accelerator Pedal (Includes Item 2 and 3) .........ccccoooiiiiiiiiiiiiice 1
2 1013871 Pad, Pedal ........ccouiiiiiiiiiii 1
3 7716 Screw, Slotted Hex Washer Head, #10-16 X 1/2 .....ovvvvveiiviiiiiiiieeie e 4
4 [c24 Screw, Hex Head Cap, 3/8-16 X 1-1/2 ....ccccriiii ettt 1
5 M2 | Washer, Flat, 5/16 .......ooiiiiie e e 1
6 | [02026007 | Kit, Accelerator Pivot Rod (Includes Item 7) ..., 1
7 [OTT700 SPACET ... e e 1
8 FA73 | Nut, Nylon Lock, 5/16-18 ......cccoiiiiiiiiiiiiici i 1
9 B33 { Y=Y g T=Y O = T I 4
10 [0T7224 | Bearing, PivOt SUPPOIt .......cooiiiii e 1
11 | [OTI6690T | Nut, Flanged LOck, 1/4-28 .........oooiie e 1
12 | [OT8T740T] | Retainer, SPriNg ... s 1
13 101796201 SPriNG, REIUMN e e 1
14 MOT7Z37G | CUP, SPHING oot e e esme e e e s e e sneesneesreeeas 1
15 [OT7380 | Bumper, Return SPring ..o 1
16 BZ33 NUt, NYION LOCK, 1/4-20 ...coeiieeeeee ettt e e e e e e e nneeas 4
17 | 101818801 | Stud, Ball ..o 1
18 | [0T822007 | Assembly, Accelerator Rod (Includes Items 19 and 20)..........cccceeveeiieeieence e 1
19 [0T1084 Nut, UNF Hex Jam, 1/4-28 ...........ccoi i 2
20 (011734 Joint, Spring-Loaded Ball .............cocoiiiii i 2
21 [0T7694 | Support, Accelerator Pivot ROd ..o 2
22 | [OT86TITT | Screw, Hex Head Cap, 1/4-20 X 1-1/8 ..o 4
23 B754 | Nut, Nylon Lock, 3/8-16 ..o 2
24 | [UTIT690T | Spacer, Ratchet SUPPOIt ... 1
25 B33 WASHET, Flat, B/8 ......cooiiieieeeeeeeeeeeeeeee et e e e e e e e e e et e e e e e e eeas 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 5-5


.?sku=1017696
.?sku=1624
.?sku=1241
.?sku=102026001
.?sku=1011700
.?sku=7473
.?sku=332
.?sku=1017424
.?sku=101966901
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=8233
.?sku=101822001
.?sku=1011084
.?sku=1011734
.?sku=1011694
.?sku=101861901
.?sku=8754
.?sku=101916901
.?sku=334
.?sku=1017696
.?sku=1624
.?sku=1241
.?sku=102026001
.?sku=1011700
.?sku=7473
.?sku=332
.?sku=1017424
.?sku=101966901
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=8233
.?sku=101822001
.?sku=1011084
.?sku=1011734
.?sku=1011694
.?sku=101861901
.?sku=8754
.?sku=101916901
.?sku=334




FRONT AND REAR SUSPENSION

STEERING,




Page 6-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



STEERING COLUMN

ITEM PART NO. DESCRIPTION QTY
123 4
1 | (02070207 | Joint, Steering (Includes ltems 2 and 3) .........cccooiiiiiiiiiiiii 1
2 (0717229 Screw, Hex Head Cap, M8 X 1.25 X 30 MM ..o 3
3 73 WaASHET, LOCK, 5/16 ...eeeieie it e e e e e e e e e e e e e e e e e e e e e e e eeeeaeaeasaraaanas 3
4 | [OZ0T3T07 | Assembly, Steering Column (Includes Items 5 - 13) ..o 1
5 0712603 RiNg, Retaining ......ccoooiiie s 1
6 [0T2604 Washer, Steel, 5/8 ... 1
7 [0T4271 Spring, COMPIESSION .......cccouiiiiiiiiiiie e e 1
8 1014125 WEAGE .o 2
9 0714273 Assembly, BEaring ..o 2
10 [0T4729 Seat, BEariNg ....ccoooiiiiiii s 2
11 [oT7313 Shaft, Steering ColUMN ... 1
12 1014214 RiNG, RELAINING ..ooiiieeieeee e 1
13 | (02073007 Weldment, Steering Column ... 1
14 [0T2499 | Boot, Steering COolUMN .......cooiiiiiiiiee e e 1
15 320 Screw, Hex Head Cap, 3/8-16 X 1 ..eeiiiiiiiiie ettt 4
16 B33 WASHET, Flat, B/8 ......cooiiieieieeeeeeeeeeee ettt et e e e e e e e e e et e e e e e e eeeeas 4
17 B754 | Nut, Nylon Lock, 3/8-16 ........cccoviiiiiiiiiiiiiic i 4
18 MOT7Z73 | Nut, Nylon LOCK, 5/8-18 ......c.oociiiiiiiiiiiic s 1
19 1016219 | Assembly, Scorecard Plate (Includes Items 20 - 23) ......coooiiiiiiiiiiiiiiie e, 1
20 (0712563 Screw, Round Head, #12-14 X 1 ..o 2
21 [[0T25649 Spring, Tapered COMPIrESSION ........ceeiueieiieierieeeaieeesieeeabee e s eesre e e s saeeeeseeeesaneee s 2
22 (0716214 GriP, PENCIl ..o 1
23 1016154 L0 1o TS Yoo (=Y o™= o SRR 1
24 [[0T6663 Screw, Phillips, Type A, #12-14 X 5/8 ....ccoieeeiee et 2
25 [OTBT5H | Wheel, STEeriNG .....cccooiiiiiiiciie e 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 6-3


.?sku=102010201
.?sku=1017226
.?sku=7174
.?sku=102013101
.?sku=1012605
.?sku=1012604
.?sku=1014217
.?sku=1014213
.?sku=1014126
.?sku=1017315
.?sku=102013001
.?sku=334
.?sku=8754
.?sku=1017273
.?sku=1012565
.?sku=1012566
.?sku=1016214
.?sku=1016663
.?sku=1016156
.?sku=102010201
.?sku=1017226
.?sku=7174
.?sku=102013101
.?sku=1012605
.?sku=1012604
.?sku=1014217
.?sku=1014213
.?sku=1014126
.?sku=1017315
.?sku=102013001
.?sku=1012499
.?sku=334
.?sku=8754
.?sku=1017273
.?sku=1012565
.?sku=1012566
.?sku=1016214
.?sku=1016663
.?sku=1016156

Page 6-4 2001 Pioneer 1200 Vehicle lllustrated Parts List



STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
[0Z0T0T0T | Assembly, Steering Gear Box (Includes Items 1 - 16) .......cccerriiicii e 1
1 N/A 70y ) (=Y=T g 0 To [ C 1= | SRR 1
2 N/A o ot O Y (=11 ] o SRS ERR 1
3 N/A 1o TR (== 4 o Vo SRR 1
4 1013051 RING, SN e 1
5 | [0T879707 Guide, Steering RACK ..o 1
6 | 018798017 SPrNG, YOKE ... s 1
7 N/A SCrew, RACK GUIAE ... oo e e e e e e e e e e e e aaaaaas 1
8 013044 Nut, Hex Jam, M30 X 2.......cccooiiiiiiiiiiin s 1
9 | [UT880Z207 Assembly, Inner Ball Joint ..., 2
10 [0T13033 Se€al, DUSE ... e s 2
11 BO90 B LT AT (=T 2
12 1013042 Nut, HEX Jam, MT2 X 1.25 ...t e e e e e e e eeeaes 4
13 0713053 Seal, Dust, Steering PiniON ... 1
14 N/A Bearing, LOWEr PINION ..........uiiiiiiiiiiiiie ettt e e 1
15 | [0T879407 Bearing, Upper PiNiON ... 1
16 | [0T879907 RiNG, C-TYPE S0P ..o 1
17 | [02022907 | Nut, Nylon Lock, M12 X 1.25 ..o 2
18 | MOZ0Z33TT] | Pin, COMOI .o s 2
19 | (02022807 | Link, Rack and Pinion Drag ........ccccoociiiiiiiieie e 2
20 24 Screw, Hex Head Cap, 3/8-16 X 1-1/2 ..o 4
21 B33 Washer, Flat, TYPE A, B/8 ...ooeei ettt e et a e s eatae e e e e saae e e e e enes 4
22 [OTOT3g | Nut, Dimpled LOCK, 3/8-16 ......cccccoviiiiiiiiiiiin it 4
23 | [OZ0ZZ6TT] | JOINt, Ball ..ccooiiiiii 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 6-5


.?sku=102010101
.?sku=101879701
.?sku=101879801
.?sku=1013044
.?sku=101880201
.?sku=1013035
.?sku=8990
.?sku=1013052
.?sku=101879401
.?sku=101879901
.?sku=102022901
.?sku=102023301
.?sku=102022801
.?sku=1624
.?sku=334
.?sku=1010138
.?sku=102022601
.?sku=102010101
.?sku=101879701
.?sku=101879801
.?sku=1013044
.?sku=101880201
.?sku=1013035
.?sku=8990
.?sku=1013052
.?sku=101879401
.?sku=101879901
.?sku=102022901
.?sku=102023301
.?sku=102022801
.?sku=1624
.?sku=334
.?sku=1010138
.?sku=102022601

TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL

TYPICAL
2 PLACES

TYPICAL

2 PLACES
TYPICAL
2 PLACES

il

TYPICAL

2 PLACES
TYPICAL
2 PLACES

TYPICAL
2 PLACES

—
P

TYPICAL

4 PLACES

2001 Pioneer 1200 Vehicle Illustrated Parts List

Page 6-6



FRONT SUSPENSION

ITEM PART NO. DESCRIPTION QTY
123 4
1 [OZ0TZ30T | TOWEL, SNOCK .....ooiiiiiiiiiiiiiie e s s s 1
2 | [020Z23T07 | Screw, Hex Head Cap, 7/16-14 X 2-1/4 .....c.ooiiiiiii e 4
3 [0T455F | Nut, Nylon LOCK, 7/16-14 ..o s 4
4 rZa Screw, Hex Head Cap, 3/8-16 X 4-1/2 .....cccueieiiecee ettt 4
5 102016801 Plate, SUSPENSIioN MOUNTING .....oiiiiiiiiiiiiiie e 1
6 070934 | Screw, Hex Head Cap, 5/16-18 X 1 ..o 2
7 A3 NUt, NYION LOCK, 5/16-18 ......eeeeeeie ettt a e e 2
8 B754 | Nut, Nylon Lock, 3/8-16 ........cccoiiiiiiiiiiiiii i 4
9 | [OZOT7BUT] | Shock, COll OVEN ....ccoiiiiiiic e s 2
10 [[0T6387 | Screw, Hex Head Cap, 3/8-16 X 2-3/4 ......c.ooceiiiiiiiiee e 4
11 B754 | Nut, Nylon Lock, 3/8-16 ........cccooiiiiiiiniiiiiiics 4
12 102052401 Assembly, A-Arm, Driver Side (Includes Items 14 - 18) ......cccceiiiiiiiiiiiiiiieciee e 1
13 102052301 Assembly, A-Arm, Passenger Side (Includes Items 14 - 18) ......cccooiviiiiiiiiiiiee e 1
14 (0716349 Bushing, Urethane ... 4
15 | 02066707 Sleeve, StEel ... 2
16 023 Bushing, Bronze ... 1
17 1015587 Fitting, Grease, Thread-Forming, 1/4-28 ...........cooiiiiiiiiiiie e 1
18 Bushing, Bronze Spindle ............cccciiiiiiiii 1
19 102016701 ST o[ o | LT T4 Y=Y g o PSSR 1
20 | (02076507 | Spindle, PaSSenger SIde ........ccooiiiiiiiiiieieee e 1
21 | 02048607 | BOlt, KiNGPIN .o 2
22 | [OTI03TOT | Nut, NYlon LOCK, 1/2-20 ......oouoiiiii e 4
23 | (02023007 | Seal, DOUDIE LiP ...ooiiiiiieie e 2
24 | [OZ0T3707] | Bearing, HUD ..o 4
25 | [OZ20T38UT | Nut, SIotted HEX .....oocuiiiiii e 2
26 | 102048001 Pin, Cotter, 5/32 X 1/2 ....cciiiiiicii 2
27 | OZOT36UT] | COVEr, DUSE ..ot e 2
28 102044201 Assembly, Brake Drum (Includes Items 29 and 30) .......cccceeeriiiiieiiiiiieeee e 2
29 N/A O] o T = == 1o o PP PTPPRRN 2
30 [O0T3787 Stud, Lug, 1/2-20 ..o 4
31 [OTOI8Y | Nut, LUG, 1/2-20 ..o e s 8
32 [OTOTEQ | Bearing, TRIUSE ... e 2
33 [O0T638Y | Washer, Kingpin Wave ...........ccccoiiiiiiiiiiiiiici e 2
34 102100201 1 (o] S 1 (== ] o o I SRR PR 2
35 | [02067007] | Screw, Hex Head Cap, 1/2-20 X 4-1/2 .....c.ooiiiiiiiiee e 2
36 [OTO029 | Washer, Flat, 1/2 ... 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 6-7


.?sku=102012301
.?sku=102023101
.?sku=1014555
.?sku=7270
.?sku=1010934
.?sku=7473
.?sku=8754
.?sku=8754
.?sku=102017601
.?sku=1016387
.?sku=8754
.?sku=8754
.?sku=1016346
.?sku=102066701
.?sku=7048
.?sku=8067
.?sku=102016501
.?sku=102048601
.?sku=101903101
.?sku=102023001
.?sku=102013701
.?sku=102013801
.?sku=102013601
.?sku=1013787
.?sku=1010984
.?sku=1010150
.?sku=1016389
.?sku=102067001
.?sku=1010028
.?sku=102012301
.?sku=102023101
.?sku=1014555
.?sku=7270
.?sku=1010934
.?sku=7473
.?sku=8754
.?sku=8754
.?sku=102017601
.?sku=1016387
.?sku=8754
.?sku=8754
.?sku=1016346
.?sku=102066701
.?sku=7048
.?sku=8067
.?sku=102016501
.?sku=102048601
.?sku=101903101
.?sku=102023001
.?sku=102013701
.?sku=102013801
.?sku=102013601
.?sku=1013787
.?sku=1010984
.?sku=1010150
.?sku=1016389
.?sku=102067001
.?sku=1010028

Page 6-8 2001 Pioneer 1200 Vehicle lllustrated Parts List



REAR SUSPENSION

ITEM PART NO. DESCRIPTION QTY
123 4

1 [0TZ304 | Shackle, Rear SPring ... 4
2 B754 | Nut, Nylon Lock, 3/8-16 ........cccooiiiiiiiiiiiiii i 6
3 [OT2303 | Bushing, StEel ... 6
4 [[0T5583 | Bushing, Urethane ... 12
5 [OTOTZY | Nut, UNF HeX, 3/8-24 ......ccciiiiiiiiiiiiic s 4
6 Shock Absorber, Rear ... 2
7 [0TT4Ty | Kit, Shock Absorber Cushion (Includes ltems 8 and 9) ...........cccccoiiciiiiiiiiiiiciee 4
8 N/A Retainer, Shock Absorber CUShION ........coiiiiiiiii i 2
9 N/A Cushion, SNOCK ADSOIDET .....uueieieieieee e e e e e e e e e e e eaenenes 2
10 | 102032301 | U-BOIt ..o e e 4
11 | 02006507 | Spring, Rear Four-leaf ............oc e 2
12 | [02066207] | Screw, Hex Head Cap, Grade 8, 3/8-16 X 3-1/2 ..o, 2
13 | [OZ03ZZ0T] | Pad, SPriNG ...ooooiiiiii e e e s 2
14 Z7g Screw, Hex Head Cap, 3/8-16 X 4-1/2 ...cooo oottt e e 4
15 808 WaASHET, Flat, B/8 .....ccoiiiiiieeeeeeeeeeeeee ettt e e e e e et e e e e e e as 8
16 075253 | Mount, COMPIESSION .......cccoiiiiiiiiiiie e e s 8
17 | MOZ0Z5BUT] | SPACEL ..ottt r e sm e e s r e e s meesene e smeeeneesreeenneas 8
18 101900802 Hanger, Brake Cable ........ocooiiiiiiiiiiiiii ettt e s e e ee e e e e e e nneeas 2
19 | [0Z0B500T] | Nut, Flange, 7/16-14 ... e e e 8

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 6-9


.?sku=1012304
.?sku=8754
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=102006601
.?sku=1011415
.?sku=102006501
.?sku=102066201
.?sku=102032201
.?sku=7270
.?sku=808
.?sku=1015453
.?sku=102045601
.?sku=102065001
.?sku=1012304
.?sku=8754
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=102006601
.?sku=1011415
.?sku=102006501
.?sku=102066201
.?sku=102032201
.?sku=7270
.?sku=808
.?sku=1015453
.?sku=102045601
.?sku=102065001




ELECTRICAL SYSTEM E
G



NMOHE -

LHOM VL D) \@
JVYNOILIO v D)
AH3LIYE s
OA/& 5
\ P @ b
LHOITTIVL \ S
IVNOILIO -\/ & = .
34

'0/7/ \N_: ﬂmm @ \ \ lyoﬁ@ EY
§

H3IANITAD

MOTI3A HILSYIN

g
/ - EIL
aiam
~— QDINOS
—— NMOH8
/ NMO 3n1g
o)
vosm E— a1am
Vg _ OINOS

MOTI3A
MOVg
ang
aNnoso s

JNvHS a3d 1

MOTI3A ]
~—————— MOV1g/3LIHM

)
2
o

— SOVIE/ALIHM
2 JONVHO
~ <)
Lo »
—
%
-
39NYO
"NOHM3N
\ y

&&
o

6»\ e

-MOTI3A-
3ONVHO

MOVI8/3LIHM

anig

MOTI3A
MOTI3A
ang

HO1vHINIO
/H3LHVLS

2001 Pioneer 1200 Vehicle lllustrated Parts List

PNvL T3NS LHOINAvIH

3dis ¥3aAlHa

— N33y

—\ —— 3o % ¥
e HOLIMS LINIT B

9 YO LNONOOT \ Hoymg
HOLIMS LIAIT = v
H37ZN8 ISHIAIH - \
HIATT
3SHIATH / QHYMHOS
LHOINavaH
3QIS HIONIASSVI

Page 7-2




WIRING

ITEM PART NO. DESCRIPTION QTY
12 3 4

(02223607 | Wire Harness Assembly (Includes Items 1 -24) ... 1

1 (0715769 Wire Assembly, #6 WHIte ..........oooiiiiii e 1
2 N/A Wire Assembly, #18 YEIOW .......eeeeieiiiiiiiee et 1
3 0716380 Wire Assembly, #6 BIACK .............ccooiiiiiiiiiii 1
4 N/A Wire Assembly, #18 YEIOW .......eueiiiiiiieiie e 1
5 N/A Wire Assembly, #18 Red ... 1
6 N/A Wire Assembly, #18 Black, #16 Black ..........ccccccuiiiiiiieeie e 1
7 N/A Wire Assembly, #18 Red/WhiIte ........ccueeiiiiiiiiiiii e 1
8 N/A Wire Assembly, #14 Red, #18 Orange ........cccccveeiciiireeiiiieee et e e seeee e 1
9 N/A Wire Assembly, #18 YEIOW .......eeeeiiieiiieee e e e e 1
10 N/A Wire Assembly, #14 YEIOW ........uueiiiiiiiiie e 1
11 N/A Wire Assembly, #18 BIACK .........uuuiiiiiieiiie e 1
12 N/A Wire Assembly, #16 Blue, #14 Blue, #18 Brown, #16 Brown ..........ccccccceevririinne. 1
13 N/A Wire Assembly, #16 Black, #16 Black/White ............ccccoviiieiiiiiii e 1
14 N/A Wire ASSEMDIY, #18 GIrEEN .......eeiiii i et e et e e e e s e e e s nnnneeeeeas 1
15 N/A Wire Assembly, #18 BIUE ... 1
16 N/A Wire Assembly, #18 Black, #16 Black ... 1
17 N/A Wire Assembly, #18 Green/White ..........cccoiiiiiiiiiiiiiiie e 1
18 N/A Wire Assembly, #12 WhIte ... 1
19 N/A Wire Assembly, #12 Red ... 1
20 N/A Wire Assembly, #18 WhIte ... e 1
21 N/A Wire Assembly, #18 YEIOW .......eeeeieiiieieie e 1
22 N/A Wire Assembly, #18 BrOWN ... e 1
23 N/A Wire Assembly, #18 Orange .......ccocueiiiiiiiiiie ettt 1
24 N/A Wire Assembly, #18 White/Black ...........cccoociviiiiiiiiiie e 1
25 N/A | Wire Assembly, #18 YEIIOW .......coooiiiiiiiiiiiiiie e 1
26 [UTATTY | Wire Assembly, #6 Red ........cccoceiiiiiiiiiiii e 1
27 N/A Wire Assembly, #18 BIACK .......ooeieeeee e 1
28 [0T238 | Wire Assembly, #6 BIACK ..........ccooiiiiiiiii e 1
29 0157371 | Wire Assembly, #10 Red (Part of Electrical Component BoX) ........c.cccecvveviieneennene. 1
30 075339 | Wire Assembly, #10 Braided Ground ..............ccccoooiiiiiiiiiiiniiie e 1
31 | [OT837307] | Wire Assembly, #6 GIrEeN ......c.coooiiiiiiiii e 1
32 N/A Wire Assembly, #18 YEIOW ..ot 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 7-3


.?sku=102223601
.?sku=1015769
.?sku=1016380
.?sku=1014119
.?sku=1012382
.?sku=1015737
.?sku=1015332
.?sku=101837301
.?sku=102223601
.?sku=1015769
.?sku=1016380
.?sku=1014119
.?sku=1012382
.?sku=1015737
.?sku=1015332
.?sku=101837301

Page 7-4

TYPICAL /
4 PLACES

2001 Pioneer 1200 Vehicle Illustrated Parts List

TYPICAL
3 PLACES



FORWARD/REVERSE SHIFTER ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1016947 | Assembly, Forward/Reverse Shifter (Includes ltems 1 -17) ...ccooiiiiiiiiiiiiniieeeen. 1
1 (0712599 Screw, Machine, #4-40 X 1-1/2 ..o 2
2 0716349 Base, Forward/Reverse Shifter ..., 1
3 BU51 NUt, HEX HEAd, #4-40 ... et e e e e e e e et e e e e eeeaes 4
4 1012431 Washer, Flat, #4 .........cccoooiiiiii 4
5 | [OT979107 SWItCh, LIMit ..o 1
6 [0T47217 Washer, Nylon Flat, #4 ... 2
7 [[0T4807 SWItCh, LIMit ..o 1
8 8053 WaASHEL, LOCK, H4 ...t e e et e e e e e e et e e e e e eraaaeeaees 2
9 0714743 Bushing, Bronze ... 2
10 1014089 Kit, Neutral Lockout Cam (Includes Item 11) .......ooooiiiiiiie e, 1
11 [[0T4063 Washer, Flat, Delrin ........cccociiiiiiiiiii e, 1
12 [0T3590 Spring, Forward/Reverse Cam ... e 1
13 0713589 RiNg, Retaining .......cooooiiie s 1
14 1013587 Weldment, Forward/Reverse Bell Crank ..........cccceeeeeeeeeeiiiiiiiiieeeeeeeeeeeeeeeeveevevaan 1
15 [OT3597 Pin, ROIL 178 .. e e s 1
16 B711 Nut, Nylon Lock, 1/4-28 .......c..ccviiiiiiiiiicii e 1
17 [0T0954 Stud, Ball, 1/4-28 X 1/4 ... 1
18 [[0T5209 | Cable, Transmission (Includes Items 19 and 20) ...........cccooiiiiiiiiiiiiiicice 1
19 893 Nut, Hex, #10-32 .....ociiiiiiiiiin 2
20 (012333 JOiNt, Ball ..o 2
21 013199 | Screw, Phillips Oval Countersunk Machine, #8-32 X 5/8 .......cc.ccoooriviiieienieneeene 1
22 [0T2987 | Handle, Forward/Reverse SWItCh ... 1
23 Screw, Phillips Truss Head, 1/4-20 X B/4 .....oooe et 4
24 8233 NUt, NYION LOCK, 1/4-20 ...coeiieieeie ettt e e et a e e nneeas 4
25 [OTBZ20T] | Washer, Wave, 3/8 .........oo e 1
26 | [02045907 | Bracket, Transmission Cable SUppOrt ... 1
27 (0712289 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........cciiiiiiie e 3

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 7-5


.?sku=1012594
.?sku=1016342
.?sku=8057
.?sku=101979101
.?sku=1014727
.?sku=1014807
.?sku=8058
.?sku=1014145
.?sku=1014065
.?sku=1013590
.?sku=1013589
.?sku=1013591
.?sku=8717
.?sku=1010954
.?sku=1015409
.?sku=7893
.?sku=1012333
.?sku=1013198
.?sku=1012987
.?sku=8248
.?sku=1016201
.?sku=102045901
.?sku=1012285
.?sku=1012594
.?sku=1016342
.?sku=8057
.?sku=101979101
.?sku=1014727
.?sku=1014807
.?sku=8058
.?sku=1014145
.?sku=1014065
.?sku=1013590
.?sku=1013589
.?sku=1013591
.?sku=8717
.?sku=1010954
.?sku=1015409
.?sku=7893
.?sku=1012333
.?sku=1013198
.?sku=1012987
.?sku=8248
.?sku=1016201
.?sku=102045901
.?sku=1012285

R
a REFERENCE
ﬁ ACCELERATOR CABLE

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TO FRAME
GROUND

TYPICAL 2
PLACES

TYPICAL 2
PLACES

Page 7-6 2001 Pioneer 1200 Vehicle lllustrated Parts List



ELECTRICAL COMPONENT BOX

ITEM PART NO. DESCRIPTION QTY
123 4
101992603 | Box, Electrical Component, Complete (Includes ltems 1 - 18)........cooicieiiiiiiiinnennnnne. 1
1 0715374 Cover, Electrical Component BOX .........cccooiiiiiiiiiiiieieeere e 1
2 0715759 Screw, Hi-Lo, #12-16 X 5/8 ... 5
3 0713589 Ring, Retaining .......ccooiiii 1
4 0715373 Cam, EIeCtriCaAl BOX .....coicuiiiiiiiieie e 1
5 0714743 Bushing, Bronze ... 2
6 [[0T4063 Washer, Flat, Delrin ... 1
7 [[0T0954 Stud, Ball, 1/4-28 ..o 1
8 1015345 Assembly, Bell Crank and Shaft ..o 1
9 B711 NUt, NYION LOCK, 1/4-28 .......eeeieee ettt 1
10 | [OT856109 Screw, Hex Washer Head Hi-Lo, 1/4-15 X 1-1/2 ..o, 1
11 0715771 Regulator, VORAGe ..........ccooiiiiiiiiii 1
12 823 I U T O O 2 N 2
13 243 Nut, Hex, 5/16-18 .....cooiiiiiiii 2
14 [[0T3609 Solenoid, 12-VOIt ... 1
15 [oT2293 FUSE, T0-AMP o 1
16 (0715731 Wire Assembly, #10 Red .......oooiiiiii e 1
17 [OT5747 BIOCK, FUSE ..o 1
18 (0715371 Box, Electrical Component ..o 1
19 [[075409 | Screw, Round-Head Square-Neck, 5/16-18 X 2 .......ccccoooiiiiiiiiiii e 1
20 rZ47 WASHET, Flat, 5/16 ....coooiiiieieeeeeeeeeeeee ettt e e e e e e e e e e e e e e e s 2
21 A3 NUt, NYION LOCK, 5/16-18 ...ttt e e e e e 2
22 819 | Screw, Round-Head Square-Neck, 5/16-18 X 1-1/2 .......ccoiiiiiiiiiii e, 1
23 [UTBAZT | FUSE, 20-AMP .oiiiiiiiiiiiii st 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 7-7


.?sku=1015372
.?sku=1015752
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=8717
.?sku=101856102
.?sku=1015777
.?sku=7893
.?sku=1242
.?sku=1013609
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1015371
.?sku=1015405
.?sku=1241
.?sku=7473
.?sku=7818
.?sku=1016423
.?sku=1015372
.?sku=1015752
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=8717
.?sku=101856102
.?sku=1015777
.?sku=7893
.?sku=1242
.?sku=1013609
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1015371
.?sku=1015405
.?sku=1241
.?sku=7473
.?sku=7818
.?sku=1016423

L

MOUNTING
\

HEADLIGHT
MOUNTING

Page 7-8 2001 Pioneer 1200 Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY

ITEM PART NO. DESCRIPTION QTY
123 4
1 B639 LTSI AT L= N 4
2 [O0T8859 | Kit, Reverse Buzzer (Includes Items 3 and 4) .......cccocviiiiiiiiii i 1
3 [0Ta857 BUZzZer, RBVEISE .......ccooiviiiiii i 1
4 Screw, Pan Head Hi-Lo, #4-24 X 5/16 .......ccci i 2
5 Screw, Machine Head, #10-32 X 1-1/4 ... 2
6 101988007 Assembly, Headlight, Driver Side (Includes Items 8 - 16) ......ccccevivieiiiiieeniiieeeiene 1
7 101988007 Assembly, Headlight, Passenger Side (Includes ltems 8 - 15 and 17) .........ccce.....e. 1
8 | [0T988T0] BUID, HAIOGEN ... 1
9 | [UT987907 Harness, Headlight Wire ...........cccoooiiiiiiiiii 1
10 0713467 Screw, Hi-Lo, #1016 .....ccooiiiii e 2
11 0717063 Retainer, Headlight ..o 1
12 | [0T988Z207 Lens, Headlight ..o 1
13 [[0T7064 Assembly, Turn Signal Lens .........cccocciiiiiiiiii i 1
14 893 Nut, Hex, #10-32 .....coiiiiiiiiin 2
15 [[0T7064 Bracket, MOUNTING ....c.cooviiiiiiiiii e 2
16 1016830 Bezel, Headlight, Driver SIde ........coooo oot 1
17 018879 Bezel, Headlight, Passenger Side ... 1
18 BI | Nut, Hex, #10-32 ...cooiiiii s 2
19 [o1g LAY 2= T a1 g o o G- O N 2
20 33 LAY T 1= g = T O N 2
21 MOTZ7ZT | DIOAE ..o e e e e s 1
22 | 102272501 Kit, DIOTE ... e e 1

* Some vehicles have as standard equipment a diode that looks
different from that shown for item 22 in the illustration.

2001 Pioneer 1200 Vehicle lllustrated Parts List

Page 7-9



.?sku=8639
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1010909
.?sku=101988001
.?sku=101988002
.?sku=101988101
.?sku=101987901
.?sku=1013461
.?sku=1017065
.?sku=101988201
.?sku=1017062
.?sku=7893
.?sku=7893
.?sku=1017064
.?sku=1016880
.?sku=1016879
.?sku=7893
.?sku=7893
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=183
.?sku=1017721
.?sku=8639
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1010909
.?sku=101988001
.?sku=101988002
.?sku=101988101
.?sku=101987901
.?sku=1013461
.?sku=1017065
.?sku=101988201
.?sku=1017062
.?sku=7893
.?sku=7893
.?sku=1017064
.?sku=1016880
.?sku=1016879
.?sku=7893
.?sku=7893
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=183
.?sku=1017721

2 PLACES

Page 7-10 2001 Pioneer 1200 Vehicle Illustrated Parts List



ELECTRICAL COMPONENTS, DASH PANEL

ITEM PART NO. DESCRIPTION QTY
123 4

1 | 01990707 | Gauge, Fuel/Hour (InCludes Rem 2) ..........ccociiiiiiiiiici e 1
2 | 102025901 Bracket ..o 1
3 [OT2I8G | Washer, LOCK, M4 ... s 2
4 | [OTZITTOT | NUL M4 X .7 e e e s 2
5 | [02057907 | Switch, Light (Includes Item B) .........cooiiiiiiii e 1
6 [[0T3851 Knob, Light SWItCh ... 1
7 [OTBE30 | Light, Oil Warning ..o 1
8 | M0Z04Z7T | SWItCh, KEY ..o e 1
9 | [UZ05T60T] | Spacer, Key SWIlCh ... 1
10 | [OZ05T707 | Nut, Key SWILCH ....o.ooiii s 1
11 102044801 | Key (PaIr) ...oociiiiiiiiiiiiii i 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 7-11


.?sku=101990701
.?sku=1012986
.?sku=101991101
.?sku=102051901
.?sku=1013857
.?sku=1016630
.?sku=102044702
.?sku=102051601
.?sku=102051701
.?sku=101990701
.?sku=1012986
.?sku=101991101
.?sku=102051901
.?sku=1013857
.?sku=1016630
.?sku=102044702
.?sku=102051601
.?sku=102051701

TYPICAL
3 PLACES

M
=

TYPICAL

@ TYPICAL
2 PLACES
TYPICAL

4 PLACES
TYPICAL
_————— _ 2PLACES
/@ AT F1 AND
N

F2 TERMINALS

TYPICAL
4 PLACES

W

TYPICAL

2 PLACES
AT A1 AND
A2 TERMINALS

TYPICAL

TYPICAL 4 PLACES
2 PLACES

TYPICAL
2 PLACES

TYPICAL
3 PLACES

Page 7-12 2001 Pioneer 1200 Vehicle Illustrated Parts List



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
[UT833707 | Starter/Generator (Clockwise Rotation) (Includes ltems 1 - 30) .......cccocvevievicrcenennns 1
1 | [UT875207 Housing, Field COil ........c.ooi e 1
2 | [UT875T07 Assembly, Armature (Includes Items 3 - 6) .......cccceeciiiiiiiiniic e, 1
3 | [OT875007 Retainer, Bearing ... 1
4 [0T3007 Ball Bearing, Output Shaft ..o 1
5 [0T3003 Commutator, Ball Bearing .........ccccociiiiiiiiniicei i 1
6 | [0T939907 SPACEL, B/1B . s 1
7 0713003 Key, WOOIUT ... e 1
8 | [UT876507 Kit, Pulley Nut and Screw (Includes Items 9 - 12) ..., 1
9 N/A Washer, LOCK, MT4 ...t e e e e e e e e e e ranans 1
10 N/A Nut, Hex, M14 X 2 ..o 1
11 N/A Screw, Cross-Recessed, M5 X .8 X 18 MM ......ooovvviiviiiiiiiiccieeeieeeeeeee e 3
12 | [OT896507 Screw, Cross-Recessed, M5 x .8 x 16 mm (with Lock Washer) ....................... 2
13 | [OT8743907 End Bell, Output Shaft ... 1
14 | [OT875307 Set, Pole (Set 0f 4) ..o 1
15 | [0T875407 Screw, Pole Piece (Set 0f 4) ... 1
16 | [OT875507 Coil, Field ..o 1
17 | [OT875607 Insulator, F Terminal ...........ccccoiiiiiiiiiini 2
18 | [0T8776017 Package, Terminal Hardware (F1 and F2) ..o 2
19 | [OT875707 Insulator, DF TErminal .........cccoociiiiie s 1
20 | [UT877707 Package, Terminal Hardware (DF) ........cccoooiiiiiiiiii 1
21 [OT30T104 Holder, Brush (Includes Item 22) ...........ccooiiiiiiii e 1
22 | [U1878107 SPriNg, Brush ... 4
23 | [UT876007 Package, Terminal Hardware (A1 and A2) .........ccociviiiiiiiic e 2
24 | [UT876307 Cover, Brush Inspection Port (Set of 4) (Includes Item 25) .......ccoooiieeiiiiiiieninnine 1
25 0717653 Cover, Brush Inspection Port, with Drain ............cccoooiiiiiiiiiiee, 1
26 | [UT876304 End Bell, CommuIator ..o 1
27 | [UT879007 Bolt, Clamp, M6 X 1 X 180 MM ..o 2
28 | [U1869304 Package, Brush (Includes 4 Brushes, 4 Screws, 4 Washers) ...........cccccocoeieenn. 1
29 | [UT876204 ConNeCtor, BruSh ..o 2
30 | 01875804 A Connector (Set 0f 2) ... 1
31 MOTZZBY | PUIEY oo s 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 7-13


.?sku=101833701
.?sku=101875201
.?sku=101875101
.?sku=101875001
.?sku=1013001
.?sku=1013005
.?sku=101939901
.?sku=1013003
.?sku=101876501
.?sku=101896501
.?sku=101874901
.?sku=101875301
.?sku=101875401
.?sku=101875501
.?sku=101875601
.?sku=101877601
.?sku=101875701
.?sku=101877701
.?sku=101301102
.?sku=101878101
.?sku=101876001
.?sku=101876301
.?sku=1017653
.?sku=101876402
.?sku=101879001
.?sku=101869302
.?sku=101876202
.?sku=101875802
.?sku=1014289
.?sku=101833701
.?sku=101875201
.?sku=101875101
.?sku=101875001
.?sku=1013001
.?sku=1013005
.?sku=101939901
.?sku=1013003
.?sku=101876501
.?sku=101896501
.?sku=101874901
.?sku=101875301
.?sku=101875401
.?sku=101875501
.?sku=101875601
.?sku=101877601
.?sku=101875701
.?sku=101877701
.?sku=101301102
.?sku=101878101
.?sku=101876001
.?sku=101876301
.?sku=1017653
.?sku=101876402
.?sku=101879001
.?sku=101869302
.?sku=101876202
.?sku=101875802
.?sku=1014289

AS VIEWED FROM

DRIVER SIDE
OF VEHICLE

REFERENCE
STARTER/GENERATOR
ASSEMBLY

AS VIEWED FROM
PASSENGER SIDE OF VEHICLE

STARTER/GENERATOR
ASSEMBLY

Page 7-14 2001 Pioneer 1200 Vehicle Illustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4
1 | [OT833707 | Starter/Generator (Clockwise RoOtation) ..o 1
2 | 0152400 | Bracket, Mounting, FE350 .......ccooiiiiii e 1
3 | [UTITE70T | Belt, Starter/Generator ..o 1
4 016883 | Bracket, AQJUSHING ........ccooiiiiiiiiii e 1
5 B754 NUt, NYION LOCK, 3/8-16 ...coeiiiiiiiieeiiiiiie ettt e 2
6 1015075 | Washer, Flat, 5/16 .......cccocoiiiiiiii s 1
7 703 Screw, Hex Head Cap, 3/8-16 X 1-1/4 ...ttt 2
8 072837 | Screw, Hex Head Cap, M8 X 1.25 X 22 MM .....cccooiiiiiiiiiie e 2
9 73 WaASHEE, LOCK, 5/16 ...ttt e et e e e e e e e e e e e e e e e e a bbb e e e e eeeeas 3
10 [[0T6074 | Screw, Torx Head, M8 X 1.25 X T8 MM ..o 1
11 075939 | Screw, Round-Head Square-Neck, 5/16-18 X 1 .......cccoriiiiiiiiiiiieeeee e 1
12 [223 | Nut, HexX, 5/16-18 ..o s 1
13 | [OT837307 | Wire Assembly, #6 Green ..........cccociiiiiiiiiiiii s 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 7-15



.?sku=101833701
.?sku=101524002
.?sku=101916701
.?sku=1016883
.?sku=8754
.?sku=705
.?sku=1012830
.?sku=7174
.?sku=1016074
.?sku=1015932
.?sku=1242
.?sku=101837301
.?sku=101833701
.?sku=101524002
.?sku=101916701
.?sku=1016883
.?sku=8754
.?sku=1012830
.?sku=7174
.?sku=1016074
.?sku=1015932
.?sku=1242
.?sku=101837301

AS SEEN FROM THE
PASSENGER SIDE
OF VEHICLE

TO NEGATIVE \

BATTERY POST \\
\ TERMINAL @

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

Page 7-16 2001 Pioneer 1200 Vehicle Illustrated Parts List



BATTERY

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 [OTZ3Z8 | Battery, 12-VOlt ... 1
2 [[0T4374 | Spacer, Battery Terminal Bolt ...........cooooiiiiiiii e 2
3 [[0T4379 | Screw, Hex Head Cap, Stainless Steel, 3/8-16 X 1/2 .....ccoocviiiiiiiicieiieee e 2
4 [[0T0934 | Screw, Hex Head Cap, 5/16-18 X 1 ...occiiiiiiiiiie e 1
5 0189800 Clamp, Battery .. 1
6 73 Screw, Hex Head Cap, 5/16-18 X 3/4 ....ccoccueeiee ettt 1
7 rzZ2 WASHET, Flat, 5/16 ....cooooiiiieeieeeeeeeeeeeee et e e e e e e e e e e e et e e e e eeeeas 2
8 Z73 | Nut, Nylon Lock, 5/16-18 .......cccoiiiiiiiiiiiicci s 2
9 074289 | Screw, Thread-Forming, 5/16-18 X 3/4 .......cccoiiiiiiiiiiii 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 7-17


.?sku=1012328
.?sku=1014374
.?sku=1014375
.?sku=1010934
.?sku=101898001
.?sku=7173
.?sku=1241
.?sku=7473
.?sku=1014288
.?sku=1012328
.?sku=1014374
.?sku=1014375
.?sku=1010934
.?sku=101898001
.?sku=7173
.?sku=1241
.?sku=7473
.?sku=1014288




FE350 ENGINE E
G



Page 8-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



FE350 ENGINE -
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
123 4
01953807 | FE350 OHV Gasoline Engine, Complete (Clockwise Rotation) with Carburetor
(With Compression Release) (Does Not Include fems 13 - 16) .....ccococeururerirrrrneneneeeeieenens 1
1 0716507 Bolt, 2-Ended, M6 X 1 X 29 MM ....ccciiiiiiiiiii s 3
2 0716514 Washer, Flat, 6 MM ..o 3
3 (017273 Shroud, Cylinder Head ... 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ... 14
5 | [UT9TET0T HOUSING, FAN ..o 1
6 017279 Shroud, Lower CyliNder ... 1
7 1016547 Nut, Flanged, MB X 1 ... 3
8 [OT7500 SPACET ... s 2
9 [oT7273 Shroud, Upper CYlINAEr ..........ccooiiiiii e 1
10 0716539 O-RING oo 1
11 [0T7484 Tube, Ol Fller ... 1
12 1016531 DIPSHICK ... e e e s 1
13 [OT8B760T] | Nut, NYIon LOCK, MB X 1 ...ttt sssssssssses 1
14 (075333 | Wire Assembly, #10 Braided Ground ... 1
15 [OTEBAT | Shroud, FaN ...t 1
16 [OT5969 | Screw, Pan Head, MB X 1 X 14 MM ..ot 4

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 8-3


.?sku=101953801
.?sku=1016507
.?sku=1016512
.?sku=1017474
.?sku=101916101
.?sku=1017476
.?sku=1017500
.?sku=1017475
.?sku=1016539
.?sku=1017486
.?sku=101887601
.?sku=1015332
.?sku=1015649
.?sku=1015969
.?sku=101953801
.?sku=1016507
.?sku=1016512
.?sku=1017474
.?sku=101916101
.?sku=1017476
.?sku=1017500
.?sku=1017475
.?sku=1016539
.?sku=1017486
.?sku=101887601
.?sku=1015332
.?sku=1015649
.?sku=1015969

Page 8-4 2001 Pioneer 1200 Vehicle lllustrated Parts List



FE350 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
123 4
1 [UT9T6207 FIYWREEI ... 1
2 | [OT9T6307 Fan, FIYWheel — Gray ... 1
3 017443 Screw, Flanged Hex Head, M6 X 1 X 10 MM ......ccccoiiiiiiiiiiiii e, 3
4 (017461 U T O T T YR < T o ] o TN 1
5 (0717299 Washer, Flat, 18 MM ... 1
6 [[0T7353 Plate, Flywheel Fan ... 1
7 0716564 K BY e 1
8 0716453 Screw, Hex Head Flanged, M5 X 0.8 X 25 MM ........ccoooiiiiiiiiiiiiee e 2
9 | [UT909Z07 Coil, Ignition (with Internal Igniter) ..., 1
10 0716579 GIrOMMET ... s 1
11 0716589 Tube, 7mm I.D.x 10 MM O.D. X 70 MM LONG ..covviiiiiieiieeee e 1
12 [[0T73563 Cap, PIUG e 1
13 | [OT88T107 Plug, Spark, OHV ... 1
14 1016445 Bracket, RPM LIMIIEr .....iieeiieeeeee e e e e e e e e eaa e ees 1
15 | 101909401 Limiter, RPM ..o 1
16 [0T6579 Band, RPM Limiter Mount ... 1
17 (07129817 L0 1= 0o OO PR PR 1
18 1016456 Screw, Flanged Hex Head, M6 X 1 X 12 MM ...occiiiiiiiiiiiiee e 2
19 1016586 =T 03] o= S PP PPP P 1
20 | 101909501 ClaMP oo 1
21 [0T6497 Screw, Cross Pan Head, M5 X .08 X 8 MM .......ccccciniiiiiiiii e, 1
22 0716544 Screw, Cross Pan Head Self-Tapping, M5 X 12 mm ..., 1
23 0716561 L0 1= 0o OO PR O 1
24 [[0T6581 ClAMP e 1
25 | [UT909307 WIre, LEAT ... s 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 8-5


.?sku=101916201
.?sku=101916301
.?sku=1017448
.?sku=1017467
.?sku=1017490
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1017463
.?sku=101881101
.?sku=1016579
.?sku=1012981
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301
.?sku=101916201
.?sku=101916301
.?sku=1017448
.?sku=1017467
.?sku=1017490
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1017463
.?sku=101881101
.?sku=1016579
.?sku=1012981
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

Page 8-6 2001 Pioneer 1200 Vehicle lllustrated Parts List



FE350 ENGINE -

OIL CIRCULATION
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 [0T6464 O FIRET . e e 1
2 0716504 Bracket, Oil Filter ... 1
3 [[0T6451 Bolt, Flanged Hex Head, M6 X 1 X 40 MM .......ccooiiiiiiiiniiicices s 2
4 [0T7501 PIUG s 2
5 (0716579 O-RING oo e 1
6 0716439 Gasket, Drain PIUG .......cccoiiiiiiiii 1
7 1016576 e 10T R I 11 o RS 1
8 0717459 Screw, Flanged Hex Head, M6 X 1 X 12 MM ..o 6
9 [[0T7350 CoVEr, PUMP .o 1
10 [0T7243 Gasket, Oil PUMP ... 1
11 (0716473 Plate, Oil PUMP ... s 1
12 | [0T648203 Pump, Oil @and ROTOr ........ccccuiiiiiiii 1
13 (017459 11T OO POO 1
14 1016429 Seat, ValVe ... 1
15 0716531 Ball, Steel Pressure Relief ..., 1
16 [0T6581 SPFING e e e 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 8-7


.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1017507
.?sku=1016570
.?sku=1016432
.?sku=1017456
.?sku=1017460
.?sku=1017442
.?sku=1016473
.?sku=101648203
.?sku=1017458
.?sku=1016537
.?sku=1016581
.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1017507
.?sku=1016570
.?sku=1016432
.?sku=1017456
.?sku=1017460
.?sku=1017442
.?sku=1016473
.?sku=101648203
.?sku=1017458
.?sku=1016537
.?sku=1016581

Page 8-8 2001 Pioneer 1200 Vehicle lllustrated Parts List



FE350 ENGINE -
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
123 4
1 07164439 Case, ROCKEN .......cuiiiiii s 1
2 0716439 Gasket, ROCKEI CaSE .......cooiiiiiiiiiie e 1
3 [[0T6583 Bolt, Flanged, M6 X 1 X 35 MM ... 2
4 [0T6569 O-RING e e e e 2
5 (0717449 AIM, ROCKET ... 2
6 [[0T6450 COllBL . 4
7 0716449 Retainer, Valve Spring ... 2
8 (017473 Spring, ENGINE VAIVE ... 2
9 (017439 Assembly, Cylinder Head, FE350 (Includes Items 10 and 11) ........cccoceeiiiiinenen. 1
10 0716560 RiNG, SNAP ..o 2
11 (0716519 GUIAE, VAIVE ... 2
12 0716479 Seat, SPHNG ..o 2
13 [[0T6569 Seal, VAIVE ... 2
14 (0717443 Valve, EXNAUST ..o s 1
15 017344 Valve, INtAKe ......c.ocoeiiiiic 1
16 (016544 Screw, Cross Pan Head Self-Tapping, M5 X .8 X 12 MM ........ccoooiiiiiiiiiieeeen. 1
17 (0716474 PIate ..o e 1
18 0716483 VAIVE oo 1
19 0716563 Pin, HOOW ..o 2
20 [0T648Y Bolt, Stud, M8 X 1.25 X 29 MM .....ccciiiiiiiii s 2
21 0716459 Shaft, ROCKEr ..o 1
22 017254 RO, PUSH .o 2
23 (076549 Washer, Flat, M12 ... s 1
24 [0T65174 Circlip, TYPE-E ..o 1
25 0716453 Bolt, Flanged, M8 X 1.25 X 45 MM ..o 6
26 (0717434 Gasket, Head ... 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 8-9


.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1017446
.?sku=1016450
.?sku=1016449
.?sku=1017473
.?sku=1017435
.?sku=1016560
.?sku=1016519
.?sku=1016479
.?sku=1016566
.?sku=1017445
.?sku=1017444
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1017454
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1017434
.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1017446
.?sku=1016450
.?sku=1016449
.?sku=1017473
.?sku=1017435
.?sku=1016560
.?sku=1016519
.?sku=1016479
.?sku=1016566
.?sku=1017445
.?sku=1017444
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1017454
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1017434

List

d Parts

1200 Vehicle lllustrate

Page 8-10 2001 Pioneer



FE350 ENGINE -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
123 4
1 0716539 O-RING e e e e 1
2 1017508 PIUG oo 1
3 0716533 Connector, Oil Sending UNit ..., 1
4 0716539 O-RING e e e e 1
5 0716509 L0 1= 0o ST UU TP OTR 1
6 [0T6544 Screw, Cross Pan Head Self-Tapping, M5 X .8 X 12 MM ........ccooeiiiiiiiiiniinnn, 1
7 [0T6564 Pin, HOHOW ... 2
8 0717481 Bearing, Crankshaft ..o 1
9 [0T7504 Seal, Crankshaft ..., 1
10 0716584 Bolt, 2-Ended Flanged, M8 x 1.25 X 69 MM .........cccoooiiiiiiiiii e 2
11 (017514 Bolt, Flanged, M8 X 1.25 X 45 MM .....cciiiiiii e 6
12 [oT7274 Cover, CrankCase ..o 1
13 [0T7243 Gasket, Crankcase COVEN .........ccciiiiiiiiiiie s 1
14 (0717513 Bolt, Flanged, M6 X 1 X 12 MM ....oooiiiii e 2
15 0716510 Bracket, Oil Level SWItCh ... 1
16 1016494 SENSON, Ol LEVEL ...t e e e e e e e e e s 1
17 0716499 Screw, Cross Pan Head, M4 X .7 X 8 MM ..o 3
18 0716454 Bolt, Flanged, M5 X .8 X 8 MM .......cccoiiiiiiiiiiin i 2
19 0716479 Plate, Oil Filter SCreen ... 1
20 (0716527 Screen, Oil FIREr ... s 1
21 | 01751807 Shim, 0.3 MM THICK ..o, A/R
21 | (01751804 Shim, 0.4 MM THICK ... e A/R
21 | [U1751803 Shim, 0.5 MM THICK ...coiiiiii e s A/R
22 017347 Lifter, HydrauliC .........ccociiiiiiiii i 2
23 | [OT915907 Camshaft (With Compression Release) (Includes Iltem 24) ...........cccocoieiinnnnen. 1
24 [O0T75T7 SPIING e s 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 8-11


.?sku=1016538
.?sku=1016538
.?sku=1016535
.?sku=1016538
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1017487
.?sku=1017504
.?sku=1016584
.?sku=1017514
.?sku=1017472
.?sku=1017443
.?sku=1017513
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101751801
.?sku=101751802
.?sku=101751803
.?sku=1017447
.?sku=101915901
.?sku=1017511
.?sku=1016538
.?sku=1016538
.?sku=1016535
.?sku=1016538
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1017487
.?sku=1017504
.?sku=1016584
.?sku=1017514
.?sku=1017472
.?sku=1017443
.?sku=1017513
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101751801
.?sku=101751802
.?sku=101751803
.?sku=1017447
.?sku=101915901
.?sku=1017511

List

d Parts

1200 Vehicle lllustrate

Page 8-12 2001 Pioneer



FE350 ENGINE -
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
123 4
1 (017503 SEALL Ol e s 1
2 | [OT9T600] Crankcase, Complete, FE350 (Clockwise Rotation) ............cccoocviiiiiiiiinnie 1
3 [0T7504 RiNG, SNAP ..o 2
4 1017450 T TR 11 (o o TR 1
5 | (017443907 Piston, Standard ... 1
5 | [01744309 Piston, .50 mm OVErSiZed ..........cccciiiiiiiiiii 1
6 | (01745707 Ring Set, Piston, Standard ... 1
6 | 01745709 Ring Set, Piston, .50 mm OVersized ...........cccooiiiiiiiiiieieeee e 1
7 101745701 Assembly, Connecting Rod, Standard (Includes 2 Each of Item 8) ...................... 1
7 | (01745709 Assembly, Connecting Rod, .50 mm Undersized
(Includes 2 Each of HEM 8) ....cceiiuiiiiiiiiee e 1
8 (0717514 Bolt, Hex Head, M7 X 1 X 36 MM ......ooiiiiiiiiie e 2
9 101922302 Crankshaft, FE350 (Left-Hand Threads) (Includes Iltems 10 - 12 and
One Each of REM 13) ..o 1
10 0716564 K BY e 1
11 (0717484 Gear, HeliCal ... 1
12 017483 GAN, SPUL .o 1
13 (o172 Rod, CONNECHING ...couviiiiiii s 2
14 | 01773307 Shim, Crankshaft, 1.18 MM ThiCK .........ccoooiiiii e A/R
14 | [0T773309 Shim, Crankshaft, 1.25 mm ThicK ...........ccccoiiiiiiiiii e, A/R
14 | 01773303 Shim, Crankshaft, 1.32 mm Thick ..., A/R
14 | 01773304 Shim, Crankshaft, 1.39 MM ThiCK .........cccooiiii e, A/R
14 | (01773309 Shim, Crankshaft, 1.46 mMm ThiCK ...........ccccoiiiiiiiii i, A/R
14 | 01773304 Shim, Crankshaft, 1.53 mm Thick ............cccoiiiii e, A/R
14 | 01773301 Shim, Crankshaft, 1.60 MM ThIiCK ..........ccoooiiiii e A/R
14 | 01773309 Shim, Crankshaft, 1.67 mm ThiCK ...........ccccoiiiiiiii i, A/R
14 | 01773309 Shim, Crankshaft, 1.74 mm Thick ..., A/R
14 | 01773310 Shim, Crankshaft, 1.11 MM ThiCK .........ccoooiii e A/R
14 | [0T7733T1] Shim, Crankshaft, 1.81 mm ThiCK ...........ccccoiiiiiiiiii i, A/R
15 1017501 ] o1 Lo =1 PP PPPPRRN 1
16 [0T6547 Bolt, Stud, M6 X 1 X 22 MM ..o 4
17 1016547 Nut, Flanged, MB X 1 ... 4
18 1016470 Shaft, Guide CounterbalanCe ...........cooooeeuueiiiiiiieeee e 1
19 (0716571 O-RING oo 1
20 017353 Weight, Counterbalance (Includes Item 21) ..., 1
21 1017510 2T T o o [ PSPPSR 1

2001 Pioneer 1200 Vehicle lllustrated Parts List

Page 8-13



.?sku=1017503
.?sku=101916001
.?sku=1017502
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=101745702
.?sku=1017512
.?sku=1016562
.?sku=1017484
.?sku=1017483
.?sku=1017471
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=1016541
.?sku=1016571
.?sku=1017453
.?sku=1017503
.?sku=101916001
.?sku=1017502
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=101745702
.?sku=1017512
.?sku=1016562
.?sku=1017484
.?sku=1017483
.?sku=1017471
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=1016541
.?sku=1016571
.?sku=1017453

REFERENCE
ENGINE

- TYPICAL
4 PLACES

TYPICAL

@
2 PLACES

\\\\
/ TYPICAL

‘ — e
N A e
—
\~ 4 PLACES

_—

7w
TYPICAL
4 PLACES
\

S

S
~_

TYPICAL
2 PLACES

TYPICAL
4 PLACES

— TYPICAL .
(> 2PLACES <_
// \ A @

TYPICAL
4 PLACES

REFERENCE
UNITIZED TRANSAXLE-
SECTION 12

Page 8-14 2001 Pioneer 1200 Vehicle Illustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4
1 1012164 | SNUDDE ...t 1
2 [OT3924 | Nut, Hex Lock, UNF 5/16-24 .......coiiiriicccsssssssssssssssssssssssssssssssnns 10
3 [OT83460T] | Bracket, SNUDDEY ... s 1
4 [OTBZ7T0T] | Plate, MOUNTING .....coocuieiiiiceic e 1
5 101833001 | Nut, Flanged, M8 X 1.25 ...t 6
6 10188480 SCrew, HEXWASNEL, 5/16-24 X 7/8 ..ottt e tees s e sbsssessssssssessssssssssnnns 10
7 [[0T833307 | Screw, Hex Head Cap, M10 X 1.25 X 30 MM ..o 4
8 [OT833T0T | Stud, M8 X 1.25 X 50 MM ..ot 2
9 [OT83ZT0T] | Washer, Flat, 5/16 ... s 2
10 [OT832I0T] | Nut, Flanged, MT0 X 1.25 ... 4
11 1012571 Washer, HEaVy Flat, 5/16 ... s 4
12 [OT855907 | Screw, Hex Head Cap, M8 X 1.25 X 43 MM ..o 4
13 [OT832707] | Stiffener, FyWheel Side ... 1
14 [OT83260T] | Stiffener, PTO SIE ... 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 8-15


.?sku=1013924
.?sku=101834601
.?sku=101827101
.?sku=101884801
.?sku=101833301
.?sku=101833101
.?sku=101832101
.?sku=101832901
.?sku=101855901
.?sku=101832701
.?sku=101832601
.?sku=1013924
.?sku=101834601
.?sku=101827101
.?sku=101884801
.?sku=101833301
.?sku=101833101
.?sku=101832101
.?sku=101832901
.?sku=101855901
.?sku=101832701
.?sku=101832601




FUEL, INTAKE,
AND GOVERNOR SYSTEMS




Page 9-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
123 4
1 1016004 | Kit, Fuel Tank, with Sending Unit (Includes Items 2 - 9) .....coccvieiiiiiii i, 1
2 075789 Cap, Fuel Tank, NONVENted ..o 1
3 0715743 Vent, FUBl TankK ... 1
4 [OT5739 Grommet, INSUIAtION .........cooiiiii 1
5 075137 Line, Bulk Vent (Available by the FOOt) ..o A/R
6 N/A Wire Assembly, #16 BIACK ..........uuuiiiiiiiie e 1
7 013749 Clamp, HOSE (Gray) ...ceeeeeeeiiiiieee ettt e e e e e ebee e e e e enes 2
8 | [0T824407 Barh, VBN .. ..o 1
9 | 101896901 Valve, Fuel Pickup Tube with Shut-Off ........c.cccoiiiiii, 1
10 [0TA928 | Fuel Strap, REar ... 1
11 | [OTIEE30T] | Fuel Strap, FrONt ... e 1
12 [OTZT7g | Nut, U-Type Speed, 1/4-20 ... s 3
13 B243 Screw, Phillips Truss Head, 1/4-20 X B/4 .....oooe ettt 1
14 [0TT989 | Screw, Phillips Truss Head, 1/4-20 X 2 .......ccciiiiiiiiiiie e 2
15 (072649 | Clamp, Hose (Red) ... s 9
16 [OT36Id | Line, BUIK FUEI ......ooii e A/R
17 | [OZ003Z0T] | FIer, FUBL ..o e 2
18 [UT45Z23 | Pump, FUel IMPUISE .........coiiiiiiiiiciic 1
19 [0T4574 | Kit, Rebuild, Fuel Impulse PUMP.........cccoooiiiiiii e A/R
20 | [OTTB770T | Clamp, PIASHC ....ccccooiiiiiiie e 1
21 0712289 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........ccoiiiiiiiiiiii e 2
22 [UT3687 | Clamp, HOSE (SCreW TYPE) ....oeeiiiieiiiee e
23 015137 | Line, Bulk Vent (Available by the FOOt) ... A/R
24 [OUT372g | Clamp, HOSE (Gray) ....cccceeceerieieiiiesie sttt ettt sneesne e 1
25 | [OTBZ2ZATT] | Barb, VBNt ... 1
26 | 102048501 BOOt, RUDDET ...t 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 9-3


.?sku=1015188
.?sku=1015143
.?sku=1015139
.?sku=1015137
.?sku=1015137
.?sku=1013746
.?sku=1013746
.?sku=101824401
.?sku=101824401
.?sku=1014928
.?sku=101955301
.?sku=1014116
.?sku=8248
.?sku=1011988
.?sku=1012649
.?sku=1013692
.?sku=102003201
.?sku=1014523
.?sku=1014524
.?sku=101987701
.?sku=1012285
.?sku=1013687
.?sku=1015137
.?sku=1015137
.?sku=1013746
.?sku=1013746
.?sku=101824401
.?sku=101824401
.?sku=1015188
.?sku=1015143
.?sku=1015139
.?sku=1015137
.?sku=1015137
.?sku=1013746
.?sku=1013746
.?sku=101824401
.?sku=101824401
.?sku=1014928
.?sku=101955301
.?sku=1014116
.?sku=8248
.?sku=1011988
.?sku=1012649
.?sku=1013692
.?sku=102003201
.?sku=1014523
.?sku=1014524
.?sku=101987701
.?sku=1012285
.?sku=1013687
.?sku=1015137
.?sku=1015137
.?sku=1013746
.?sku=1013746
.?sku=101824401
.?sku=101824401

Page 9-4 2001 Pioneer 1200 Vehicle lllustrated Parts List



CARBURETOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 | [UT905907 | Assembly, Carburetor (Includes Items 2 - 11) ..o 1
2 [0T6501 ASSEmMDIY, 1dIE SCrEW .......oooiiii s 1
3 N/A ASSEMDIY, PIlot AIf SCrEW ...oiiiiiiiiie ettt eeean 1
4 | [O1973107 Jet, PIlot, #A0 ... e s 1
5 1016486 ASSEMDBIY, FIOAL ..o 1
6 | [0T973307 NOZZIE, MaIN ....oooiiiiiiiiii 1
Standard Jetting:
7 | [01642589 Jet, Main, 0 - 3,000 et ........coiiiiiiie e 1
7 | [UT642589 | Jet, Main, 3,000 - 5,000 feet .........cccooiiiiiiiiiiii A/R
7 (01642580 Jet, Main, 5,000 - 8,000 fEELE ......oeiiiieeee e e eaaa A/R
7 | [0T642579 | Jet, Main, 8,000 - 10,000 feel .........cccoiiiiiiiiiiiiiiii i, A/R
7 | [0T642579 | Jet, Main, 10,000 Feet and ADOVE ...........cccoieiiiiiiiiiiiini e, A/R
8 0716431 Gasket, Float Chamber ... 1
9 [0T74617 Assembly, Float Chamber (Includes Item 10) .........cccoooiiiiiiiiiiiiiee e 1
10 0716459 ASSEMDIY, SCIEW .....oiiiiiiiiiiii i 1
11 1016585 F = TT=T 0] o] Y/ = T T SR 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 9-5


.?sku=101905901
.?sku=1016501
.?sku=101973101
.?sku=101973301
.?sku=101642585
.?sku=101642582
.?sku=101642580
.?sku=101642578
.?sku=101642575
.?sku=1016437
.?sku=1017461
.?sku=1016499
.?sku=101905901
.?sku=1016501
.?sku=101973101
.?sku=101973301
.?sku=101642585
.?sku=101642582
.?sku=101642580
.?sku=101642578
.?sku=101642575
.?sku=1016437
.?sku=1017461
.?sku=1016499

Page 9-6 2001 Pioneer 1200 Vehicle lllustrated Parts List



CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY
123 4
1 0T8240 | Gasket, INSUIALOr .........cccoiiiiiiii e 1
2 | 101648102 | Insulator, Carburetor .........cccccoiiiiiiniiii i s 1
3 | [0T1973407] | Gasket, Carburetor Insulator to Throttle Bracket ..., 1
4 [[0T6444 | Bracket, TRrottle ... 1
5 [[0T6447] | Gasket, Throttle Bracket to Carburetor ... 1
6 [0T6589 | Spring, Throttle REtUrn ..o 1
7 | [OTY0590T | Assembly, CarbUretOr ..........coooiiiiiiii e 1
8 [OT3748 | Clamp, HOSE (Gray) .....ccocooeeiiiiiieiiiieiei et 1
9 [UT5T37 | Line, BUIKVENE ......ooiiiiiiiii e A/R
10 [0T7264 | Clamp, HOSE (BroNze) ........cccciiiiiiiiiiiiiii e 2
11 [OTB579 | Tube, Crankcase VENt ...........ocoo i 1
12 016439 | Gasket, Carburetor to Intake Manifold ..o 1
13 1016480 T =Y [ ] ¢= 12 S 1
14 | [0T649009 | Screw, 2-Ended Stud, MB X 1 X 90 MM .....cooiiiiiiiii e 2
15 1016547 | Nut, Flanged, MB X 1 ..o s 2

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 9-7


.?sku=1016440
.?sku=101973401
.?sku=1016444
.?sku=1016441
.?sku=1016582
.?sku=101905901
.?sku=1013746
.?sku=1015137
.?sku=1017466
.?sku=1016572
.?sku=1016438
.?sku=101649002
.?sku=1016440
.?sku=101973401
.?sku=1016444
.?sku=1016441
.?sku=1016582
.?sku=101905901
.?sku=1013746
.?sku=1015137
.?sku=1017466
.?sku=1016572
.?sku=1016438
.?sku=101649002

Page 9-8 2001 Pioneer 1200 Vehicle lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [UTB3Z50T | Cable, ACCEIEratOr ........cccoiiiiii i e 1
2 | [OT83240 | Cable, GOVEIMOL ......cooiiiiiiieieiie et s 1
3 [OT370g | Clamp, Cable Retaining ........cccooiiiiiiiiiiii s 2
4 076549 | Nut, Flanged Hex, M8 X 1.25 ... 2
5 101832301 Bracket, Accelerator SUPPOIT ......covvieei i 1
6 0712289 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........ccoiiiiiiiiiiiiii e 4
7 MOTBZ0G | E-RING oo e s s 3
8 075409 | Pin, Governor Cable ClEVIS ..o 2
9 074473 | Pin, Hair Spring Cotter, 1/8 1.D. X 5/8 .......ccccviiiiiiiiici 2
10 101832201 Bracket, SUPPOIT ..o 1
11 07584 | Bracket, Governor Cable ENGINe ..........cccoiiiiiiiiii e 1
12 101903501 Screw, Hex Head Cap, M8 X 1.25 X 24 MM ....coiiiiiie ettt 1
13 73 WASHEE, LOCK, 5/16 ..ot e e e e et e e e e e e e e e e e e e e et eeeaeeeeas 1
14 MOTTET] | Washer, Flat, 5/16 ... 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 9-9


.?sku=101832501
.?sku=101832402
.?sku=1013700
.?sku=1016546
.?sku=1012285
.?sku=1016202
.?sku=1015408
.?sku=1014413
.?sku=1015845
.?sku=7174
.?sku=1011697
.?sku=101832501
.?sku=101832402
.?sku=1013700
.?sku=1016546
.?sku=1012285
.?sku=1016202
.?sku=1015408
.?sku=1014413
.?sku=1015845
.?sku=7174
.?sku=1011697

Page 9-10 2001 Pioneer 1200 Vehicle Illustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
[UT8ZT50T | Assembly, Air Box (Includes Ifems 1 - 13).....cccooiiiiiiiiiiii e 1
1 | [UT804307 Screw, Hi-Lo Hex Head, #8 X 1/2 .....c.oo e 2
2 | [OT88T707 Washer, Stainless Steel, #8 ..., 2
3 | (01925707 Latch, WIre ... 2
4 | [UT972807 Assembly, Air Box Top (Includes Items 5 - 10) .....coceviiiiiiiieceeeee e 1
5 | [OT8T3007 E-CliD oo 1
6 | [0T9T7607 Lever, ChOKE ........cociiiii s 1
7 N/A O-Ring, 5/16 (Red) ...cceoviiiiiiiiitiiic 1
8 N/A O-RiNg, 3/8 (GIrEEN) ....eeeiieieieetie ettt s 1
9 N/A LY=L\ O o Uo) (< N 1
10 | [OT8T2307] Spring, REIUIN ... 1
11 015429 FIEr, Al e 1
12 | [OT8TT907 BOttom, Air BOX .....cooiiiiii i 1
13 | [OT9Z7507] Seal, INTAKE ... s 1
14 | [OT977307] | Clamp, Hose (Air INtaKE) .......ccooiiiiiiiiiici i 2
15 | [OOBIZTTT | HOSE, INAKE ...coveeeie s 1
16 | [OT804307 | Screw, Hex Head Hi-Lo, #8 X 1/2 .....cooiiiiiii e 1
17 | [OT9ZE8BUT] | Cable, ChOKE ... s 1
18 [e31 Screw, Pan Head, #10-24 X 3/4 ......oooo oottt e e 3
19 I8 | Washer, #10 ... 3
20 [0TZ2238 | Nut, Nylon Lock, #10-24 .......ccooiiiiiiiiiii e 3
21 B33 QY=Y Y=Y = S I 3
22 1015752 | Screw, Hi-Lo, #12-16 X 5/8 .....cccceiiiiiiiiiiiii i 3
23 | [OTISEBTUG | DUCE Al oo e 1
24 1606 TNV B o N T 1 SRRSO 2
25 33 LAY T 1= g = T O N 4
26 102195201 Shield, Air Duct (INClUdES IEM 27) ... 1
27 N/A Tape, VHB 4950, 4-1/2 INChES ....coiiiiiiiee ettt 1
28 FB73 | Rivet, POP, /16 ..o 1
101971001 Air Duct Repair Kit (NOt SNOWN) ...oo.eeiiiiiiii e A/R

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 9-11


.?sku=101821501
.?sku=101804301
.?sku=101804301
.?sku=101881701
.?sku=101925701
.?sku=101972801
.?sku=101813001
.?sku=101917601
.?sku=101812301
.?sku=1015426
.?sku=101811901
.?sku=101921501
.?sku=101971301
.?sku=101837101
.?sku=101804301
.?sku=101804301
.?sku=101926801
.?sku=1631
.?sku=183
.?sku=183
.?sku=183
.?sku=1012438
.?sku=332
.?sku=101958102
.?sku=7973
.?sku=101821501
.?sku=101804301
.?sku=101804301
.?sku=101881701
.?sku=101925701
.?sku=101972801
.?sku=101813001
.?sku=101917601
.?sku=101812301
.?sku=1015426
.?sku=101811901
.?sku=101921501
.?sku=101971301
.?sku=101837101
.?sku=101804301
.?sku=101804301
.?sku=101926801
.?sku=1631
.?sku=183
.?sku=183
.?sku=183
.?sku=1012438
.?sku=332
.?sku=101958102
.?sku=7973




EXHAUST SYSTEM E
G



Page 10-2 2001 Pioneer 1200 Vehicle Illustrated Parts List



EXHAUST SYSTEM

ITEM PART NO. DESCRIPTION QTY
123 4
1 [UTB5T940T | System, EXNAUSE ..o 1
2 [[0T58T4 | Bracket, Muffler MOUNTING ......oooiiiiiiiii e 1
3 B33 J Y=Y oYY O = T I 2
4 E5T WASHEE, LOCK, 1/4 ..ottt ettt e e e e e e e et e e et e e e e e e eeas 2
5 847 Screw, Hex Head, 1/4-20 X /4 ...ttt e e ee e e e e eenes 2
6 1017689 (@7 T o] o T 1V 111 =Y RS 1
7 [[0TZ83Q | Screw, Hex Head Cap, M8 X 1.25 X 22 MM ......ccociiiiiiiiiii e 1
8 73 AT T =Y g o Yo S A N 1
9 1015075 | Washer, Flat, 5/16 .......ccocoiiiiiiie s 1
10 MOTZ5Z28 | Nut, Hex, M8 X 1.25 ... 2
11 MOT3734 | Washer, LOCK, 8 MM .......oooiiiiiei e 2
12 [OT6904 | Gasket, EXhaust .........ccoiiiiii 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 10-3


.?sku=101859401
.?sku=1015814
.?sku=332
.?sku=451
.?sku=7847
.?sku=1012830
.?sku=7174
.?sku=1012528
.?sku=1013734
.?sku=1016904
.?sku=101859401
.?sku=1015814
.?sku=332
.?sku=451
.?sku=7847
.?sku=1012830
.?sku=7174
.?sku=1012528
.?sku=1013734
.?sku=1016904




TORQUE CONVERTER m
G






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
[0T833904 | Assembly, Drive Clutch (Includes Items 1 - 15) ..., 1
1 0716807 Kit, Drive Clutch Weight ..o 1
2 | [0T738307 Assembly, Fixed FACe ........ccccouiiiiiiiiiiiin i 1
3 1014049 [ST= =TTV TR [ | =Y 1
4 074057 Retainer, SPriNg ....ooeo i 1
5 101690s1 Spring, Drive CIUICh — GIrEeN .....cc.eeiiiiiiiei et 1
6 0716289 Spacer, Fixed Face Shaft ..., 1
7 [[0T4051 RinNg, Retaining ......ccoooiiie s 1
8 1014059 Assembly, DFive HUD ... 1
9 | [0T9Z5607 Plug, Drive CIUCh ..o 1
10 [[0T4453 Kit, Drive Clutch Button (Includes One Spring and Three Each of
the Screw, Washer, and BUtton) ... 1
11 1014058 WaASHEE, TRIUST .ottt e et e e e e e et e e e e eraaaeeaees 1
12 [[0T4059 Ring, Spiral Back-Up ... 2
13 1014052 Assembly, Moveable Face (Includes ltems 14 and 15) ........coccveeeiiiiiiiiniiiiieeneene 1
14 N/A BUSRING . 1
15 [[0T4053 REtaINer ... 1
16 | 102188401 | Belt, DIVE ...ocuiiiiiiiiicii i 1
17 | [OTITE70T] | Belt, Starter/Generator ... 1
18 | [OTITE50T | Screw, Hex Head Cap, 3/8-24 x 5-1/2 (Left-Hand Threads) ..........ccccocvvevevriiineennen. 1
19 [OT7328 | Washer, Drive CIUtCh — GIreeN .......c.cooiiiiiiiiiiie e 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 11-3


.?sku=101833904
.?sku=1016801
.?sku=101738301
.?sku=1014050
.?sku=1016289
.?sku=1014057
.?sku=101925601
.?sku=1014453
.?sku=1014056
.?sku=1014055
.?sku=101916701
.?sku=101916501
.?sku=1017328
.?sku=101833904
.?sku=1016801
.?sku=101738301
.?sku=1014050
.?sku=1016289
.?sku=1014057
.?sku=101925601
.?sku=1014453
.?sku=1014056
.?sku=1014055
.?sku=101916701
.?sku=101916501
.?sku=1017328




DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
123 4
1 | [UT834007 | Assembly, Driven Clutch (Includes ltems 2 - 8) ........ccooiiiiiiiiiiinii 1
2 T0T14080 RiNG, REtAINING ..o 1
3 [0T4073 KBY e 1
4 [0T7689 CaM e e 1
5 | [0T836207] SPHNG = GIEEN ... e 1
6 014459 Kit, Driven Clutch Button (Includes 3 Screws and 3 Buttons) ...........cccccceeveenneee. 1
7 [0T4079 Assembly, Moveable Face with Bushing .............ccccooiiiiii 1
8 074079 FaCE, FIXEA ... s 1
9 | [UT833407] | Key, Square TranSmMiSSION .........ccccciiceriiiiiiiiiiiiis e 1
10 | 102188401 | Belt, DIV ..o e e s s 1
11 | [02242707 | Screw, Hex Head Cap, Thread-Locking, 5/16-18 X 3/4 ........cccoooiiiiiiiiiieie e 1
12 | [0Z155807] | Washer, Driven Clutch — YElloW ...........cccooiiiiiiiiiii e, 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 11-5


.?sku=101834001
.?sku=1014080
.?sku=1014078
.?sku=1017686
.?sku=101836201
.?sku=1014454
.?sku=1014072
.?sku=1014070
.?sku=101833401
.?sku=102242101
.?sku=102155801
.?sku=101834001
.?sku=1014080
.?sku=1014078
.?sku=1017686
.?sku=101836201
.?sku=1014454
.?sku=1014072
.?sku=1014070
.?sku=101833401
.?sku=102242101
.?sku=102155801




UNITIZED TRANSAXLE E
G



REFERENCE FORWARD/
REVERSE SHIFTER-
ELECTRICAL SYSTEM SECTION

TYPICAL
1 5 PLACES
\ﬁ

—

—

8

/’3
TYPICAL 3
3 PLACES < : ) @

TYPICAL
2 PLACES

TYPICAL
4 PLACES

G
Q _—
REFERENCE AXLE Q
TUBES ON PAGE 12-6 Q
) & 7
AJaS

Page 12-2 2001 Pioneer 1200 Vehicle Illustrated Parts List



UNITIZED TRANSAXLE -
GEAR CASES, BRACKETS AND GUARD

ITEM PART NO. DESCRIPTION QTY
123 4
1 | (02045907 | Bracket, Transmission Cable SUPPOIt ...........ccoiiiiiiiiiii 1
2 07228 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........coiiiiiiii e 5
3 [OT306T | Nut, Nylon Lock, #10-32 .......ccoiiiiiiiiiiii e 1
4 33 LAY = T g = T O N 1
5 [0T0954 | Stud, Ball, 1/4-28 X 9/16 .....ceoiiiiiiiiiii i 1
6 [OT634T | Lever, Transmission Shifter ... 1
7 [OT7089 | Screw, Hex Washer Head, #10-32 X 3/4 .....cooiiii e 1
8 B7TA | Nut, Nylon Lock, 1/4-28 ........ccooiiiiiiiiiiiinii e 1
9 [UT723T | Key, WoOodruff ......c..ooiiiiiiiiiiii e 1
10 MO 83480 Y g g T C T0) Y <T a To T gl ISV N 1
11 | [OT886T0T | Screw, Square Head, 1/4-20 X 1 ... 1
12 [0T4007 | Washer, Type B, 1/4 ..o s 1
13 BZ33 NUt, NYION LOCK, 1/4-20 ...coieieeeee ettt e e e e e a e e nreeas 1
14 | 02078707 | Bracket, Differential LOCK ..........cooiiiiiiiiii e 1
102018401 Transaxle, Unitized (Includes tems 15 - 102) ......ccocceiiiiiiiiiieienie e 1
15 | [OT890207 Shaft, ShIfter ... e 1
16 | [0T927307] RiNG, SNAP .o s 1
17 | [OT892907 Washer, Flat ... 1
18 | 01927207 SCALL Ol e e e e 1
19 | [OT890T0] Lever, SIfter ... 1
20 [oT2759 Pin, ROl ... 1
21 [0T928607 Pin, COEr ... 1
22 [0T6513 Washer, Flat ........ooo e s 1
23 | [UT927107 Seal, Ol e 1
24 | [UT893807 WaESHET ... 1
25 | [UT89T307 AIM, PIVOT Lo e 1
26 | 020718507 Gear Case (Passenger Side) .........ccccviiiiiiiiniici e 1
27 | [UZ20718607 Gear Case (Driver Side) .........cccooiiiiiiiii 1
28 | [UT926907 Bolt, Flanged, M8 X 1.25 X 40 MM .....ociiiiiiiie e 15
29 [0T2899 Pin, Dowel (See AlSO Page 12-6).........cccccuiiiiiiiiiiiiiii s 3
30 [0T3759 Plug, Drain (Includes tem 31) ... 2
31 0716433 GASKEY ... s 1
32 [oTZ2717 Breather ... 1
33 | [0T928707 Gasket, Liquid, 8.8 0Z. (250 grams) .........cccceieuiriiiiiiiiiin e A/R
34 | (02037507 Guard, Unitized TranSaxle ... 1
35 | (02037607 Bolt, M8 X 1.25 X 20 MM ...coiiiiiiiiii e 4

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 12-3


.?sku=102045901
.?sku=1012285
.?sku=1013061
.?sku=183
.?sku=183
.?sku=1010954
.?sku=1016341
.?sku=1017082
.?sku=8717
.?sku=1017231
.?sku=101834801
.?sku=101886101
.?sku=1014007
.?sku=8233
.?sku=102018701
.?sku=101890201
.?sku=101927301
.?sku=101892901
.?sku=101927201
.?sku=101890101
.?sku=1012752
.?sku=101928601
.?sku=1016513
.?sku=101927101
.?sku=101893801
.?sku=101891301
.?sku=102018501
.?sku=102018601
.?sku=101926901
.?sku=1012896
.?sku=1013759
.?sku=1016432
.?sku=1012711
.?sku=101928701
.?sku=102031501
.?sku=102031601
.?sku=102045901
.?sku=1012285
.?sku=1013061
.?sku=183
.?sku=183
.?sku=1010954
.?sku=1016341
.?sku=1017082
.?sku=8717
.?sku=1017231
.?sku=101834801
.?sku=101886101
.?sku=1014007
.?sku=8233
.?sku=102018701
.?sku=101890201
.?sku=101927301
.?sku=101892901
.?sku=101927201
.?sku=101890101
.?sku=1012752
.?sku=101928601
.?sku=1016513
.?sku=101927101
.?sku=101893801
.?sku=101891301
.?sku=102018501
.?sku=102018601
.?sku=101926901
.?sku=1012896
.?sku=1013759
.?sku=1016432
.?sku=1012711
.?sku=101928701
.?sku=102031501
.?sku=102031601

Page 12-4 2001 Pioneer 1200 Vehicle Illustrated Parts List



UNITIZED TRANSAXLE -
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
123 4

36 | 101892001 RO, Shift ... s 1
37 | [UT890007 FOIK, Shift ... e e 1
38 (0712749 SPFING e e 1
39 (012747 Ball, STEEI ... e 1
40 | [OT889407 GUIE i 1
41 334 Bearing, Ball ... 2
42 0716339 WaShEr, SPrNG .....cooiiiiiii e s 2
43 | [UT89Z2407 GEAN, SPUT .. e e e s 1
44 | [UT892207 Plate, TRIUSE ... s 3
45 | (020718807 Gear, Input, 25 TOOth (16°) ..ocviiiiiiciie e 1
46 101927601 Bearing, NEEAIE ... 3
47 | [OT927507 Bearing, Needle ... 1
48 | [UT98T00T Ring, Synchronizer (16°) ... 2
49 [oTZ747 Spring, SYNCHIONIZEr ..o 2
50 | [UT9Z8007 Hub, Synchronizer CIUtCh ..o 1
51 [0T274Q INsert, SYNCAIONIZEN .........cooiiiii s 3
52 | [OT9Z27907 Sleeve, SYNCHIONIZET ........cccoiiiiiiii e 1
53 | [OI9Z770] PiN, DOWEI ... e e e e e 1
54 | [OUT889907 Shaft, INPUL ... s 1
55 Gear, Input, 25 TOOTN (16°) ...ooiiiiiiiie e e e 1
56 (0716331 Washer, TRrUSt ... 1
57 | [UT9Z7807 Bearing, Ball ... 1
58 [oT2714 Seal, Oil, Input Shaft ........ccoooii 1
59 | 102100701 Gear, 17 TOOIN ... s 1
60 | [0T893207 K BY e e 1
61 | (02078907 Gear, 70 TOOMN ...cooieice 1
62 | 101928101 Bearing, Ball ... 1
63 | [0T893907 WASKIET ... e e s 1
64 | [0T89Z2307 GIOVEINOL ..ottt e e e 1
65 | [UT89T6U] SIEBVE ... 1
66 | (02079007 Gear, CIUSEEr [AIET ... s 1
67 333 Bearing, Ball ... 2
68 102032001 Bearing, Inner Axle Tube, Driver Side ..........eeiiiiiieeiiiiiieeeee e 1
69 330 Bearing, Inner Axle Tube, Passenger Side .........ccooiiiiiiiiiiiineiee e, 1
70 | 102100801 Bolt, M8 X 1.25 X 37 MM ..oociiiiiiiiiicic e 8
71 | (02079707 Gear, 91 Tooth, OUIPUL ........oiii e 1
72 | (02037707 Pin, DOWEI ...t 1
73 | 02031807 Case, Gear CartiBr ..o 1
74 (013773 Plate, Thrust (Idler GEar) ..o 2
75 (013773 Plate, Thrust (Differential Gear) ... 1
76 | 02079907 Cover, Gear Case ... 1
77 (013774 Pin, Differential ... 1
78 (013779 Gear, Differential [dler ... 2
79 1013771 Gear, Differential ..........ccccvvviiiiiiii 2

2001 Pioneer 1200 Vehicle lllustrated Parts List

Page 12-5



.?sku=101890001
.?sku=1012748
.?sku=1012747
.?sku=101889401
.?sku=7336
.?sku=1016338
.?sku=101892401
.?sku=101892201
.?sku=102018801
.?sku=101927501
.?sku=101981001
.?sku=1012741
.?sku=101928001
.?sku=1012740
.?sku=101927901
.?sku=101927701
.?sku=101889901
.?sku=101980801
.?sku=1016337
.?sku=101927801
.?sku=1012714
.?sku=101893201
.?sku=102018901
.?sku=101893901
.?sku=101892301
.?sku=101891601
.?sku=102019001
.?sku=7335
.?sku=7330
.?sku=102019701
.?sku=102031701
.?sku=102031801
.?sku=1013774
.?sku=1013773
.?sku=102019901
.?sku=1013772
.?sku=1013770
.?sku=101890001
.?sku=1012748
.?sku=1012747
.?sku=101889401
.?sku=7336
.?sku=1016338
.?sku=101892401
.?sku=101892201
.?sku=102018801
.?sku=101927501
.?sku=101981001
.?sku=1012741
.?sku=101928001
.?sku=1012740
.?sku=101927901
.?sku=101927701
.?sku=101889901
.?sku=101980801
.?sku=1016337
.?sku=101927801
.?sku=1012714
.?sku=101893201
.?sku=102018901
.?sku=101893901
.?sku=101892301
.?sku=101891601
.?sku=102019001
.?sku=7335
.?sku=7330
.?sku=102019701
.?sku=102031701
.?sku=102031801
.?sku=1013774
.?sku=1013773
.?sku=102019901
.?sku=1013772
.?sku=1013770

TYPICAL
8 PLACES

PASSENGER SIDE

REFERENCE
_ _ DRIVER SIDE REFERENCE
© .‘,:7,./\

Page 12-6 2001 Pioneer 1200 Vehicle Illustrated Parts List



UNITIZED TRANSAXLE -
DIFFERENTIAL LOCK AND AXLES

ITEM PART NO. DESCRIPTION QTY
123 4
80 | (02019107 Assembly, Axle, Driver Side (Includes Items 82 - 86) .........cccoceirciiiicieenceeeeee. 1
81 | (02079207 Assembly, Axle, Passenger Side (Includes ltems 82 - 86) .........cccccccveveeiereieennn. 1
82 013781 ST, LUG oo 4
83 [o13794 RiNG, REtaINING .....cocveiiiie e s 1
84 [oT1297 Bearing, Outer Axle TUDE ... 1
85 1014207 Collar, 25 MM LD. ....ccciiiiiiii i 1
86 (016674 RiNG, REtaINING .....cocveiiiie e s 1
87 (0713794 S€al Ol .. e 2
88 | 02019407 Assembly, Axle Tube, DriVer Side ..........cccoiiiiieiiieee e 1
89 | (02019507 Assembly, Axle Tube, Passenger Side ... 1
90 | (02079607 Bolt, MO X 1.5 X 70 MM ..ooiiiiiiiiiiiicii e 8
91 | (02037907 Bolt, M10 X 1.5 X 30 MM ..coiiiiiiii e 7
92 | 020207107 Housing, Differential LOCK ...........cccooiiiiiiiii e 1
93 | (02020207 Lever, Differential LOCK ...........ccooiiiiiiiiiie e 1
94 | [UZ2020307 O-Ring, Differential LOCK .........ccoooiiiiiiieie e 1
95 | (02020407 Spacer, Differential LOCK ..........cooiiiiiiiieee e 1
96 | (02020507 Spring, Differential LOCK ..o 1
97 | 02020907 Arm, Differential LOCK LEVET ...........ccccuiiiiiiiiiiiiiiii 1
98 Bolt, Differential LOCK PINCH .........cooiii e 1
99 1016547 Nut, Flange, MB X 1 .....cciiiiiiic 1
100 | (02022307 Screw, M6 X 1 X TO MIM ..oiiiiie e e 1
101 02022407 WaEShEr, MB ... 1
102 Cog, Differential LOCK .........cc.cociiiiiiiie i 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 12-7


.?sku=102019101
.?sku=102019201
.?sku=1013787
.?sku=1013792
.?sku=1011291
.?sku=1016672
.?sku=1013794
.?sku=102019401
.?sku=102019501
.?sku=102019601
.?sku=102031901
.?sku=102020101
.?sku=102020201
.?sku=102020301
.?sku=102020401
.?sku=102020501
.?sku=102020901
.?sku=1016686
.?sku=102022301
.?sku=102022401
.?sku=102020001
.?sku=102019101
.?sku=102019201
.?sku=1013787
.?sku=1013792
.?sku=1011291
.?sku=1016672
.?sku=1013794
.?sku=102019401
.?sku=102019501
.?sku=102019601
.?sku=102031901
.?sku=102020101
.?sku=102020201
.?sku=102020301
.?sku=102020401
.?sku=102020501
.?sku=102020901
.?sku=1016686
.?sku=102022301
.?sku=102022401
.?sku=102020001

o

REFERENCE
SEAT CONSOLE

TYPICAL
2 PLACES

4 )

REFERENCE TRANSAXLE

Page 12-8 2001 Pioneer 1200 Vehicle Illustrated Parts List



UNITIZED TRANSAXLE -
DIFFERENTIAL LOCK CABLE ASSEMBLY AND SHIFTER

ITEM PART NO. DESCRIPTION QTY
123 4

1 (02025107 | Control, Differential LOCK ............ccooiiiiiiiiiii e 1
2 | [02022207 | Handle, Differential LOCK .........ccccooiiiiiiiiii e 1
3 [OTT0T] | Bolt, Hex Washer Head, #8-32 X 3/8 .......cccoceiiiiiiiiic 1
4 MOTTE7ZT] | Nut, Hex, #8-32 ... e 1
5 RIVEL, POP e e 2
6 | (02046607 | Decal, Differential Lock Control Warning ..........cccccoviicniiniineniic i, 1
7 | [0203T207 | Cable, Differential LOCK ...........ccoooiiiiiiiiiiii i 1

2001 Pioneer 1200 Vehicle lllustrated Parts List Page 12-9


.?sku=102025101
.?sku=102022201
.?sku=1011017
.?sku=1011571
.?sku=101880901
.?sku=102046601
.?sku=102031201
.?sku=102025101
.?sku=102022201
.?sku=1011017
.?sku=1011571
.?sku=101880901
.?sku=102046601
.?sku=102031201




MAINTENANCE AND
SERVICE TOOLS




(=)

Page 13-2 2001 Pioneer 1200 Vehicle lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION QA
1.2 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 | [UT87T007 | Accelerator Pedal Adjustment TOO! .........cccceviiiiiiiiiiniiic e, 1 1
2 | [0T8T3209 | Adhesive, Guide Ring, 3-Gram TUDe .............cccooiiiiiiiiiiiicc e 1 1
3 | [0T837907 | Battery Discharge Machine, 36/48 VOIt ...........cccooiiiiiiiiic e 1
4 [[0T4309 | Battery Terminal Protector Spray ... 1 1
5 1011767 Battery Thermometer ... 1
6 [[0T64T74 | Bearing and Oil Seal Remover Assembly ............cccooiiiiiiiiiiiiieecee e, 1 1
7 [0T647g | Bearing Driver Set ... 1 1
8 [OTZBTT] | Bearing Puller ... 1 1
9 [0T28T9 | Bearing Puller Wedge Attachment ... 1 1
10 1013582 | Brake Adjustment Tool (Used only on Vehicles with
Manually Adjusted Mechanical Brakes) ..........cccccveiiiieniiiiienieecee e 1 1
11 [UT887107 | Calibration Test ModUle ..o 1
12 | [OT808407 | Cam Installation TOOI .........c.coiiiiiiiiiii e 1
[01457g | Clutch Tool Kit (Includes Items 13 - 19) ..o 1
13 014499 Clutch Alignment Tool (For Pre-Unitized Transaxle
Vehicles Built prior to 1997 Model Year) ........c.ccovviiieiiiiieeee e 1
14 074499 Drive ClIUtch PUIIEr ........ooie e 1
15 [[0T4291 Drive Clutch Hub PUuller ... 1
16 014509 Driven Clutch Cam Puller ..., 1
17 [[0T4501 Driven Clutch Puller PIUQ ........cociiii e 1
18 0715523 Drive Clutch Holder Tool ASSEMDIY .........cccooveeiiiiiiiiini s 1
19 | [OT809TOT Press Weldment ... 1
20 101831801 Communication Display MOAUIE ..........coeeiiiiiiiieiiiiiee e 1
21 101641002 | Compression Gauge ANd AdapLer........coooceiiiiiiiiiiiie e 1
22 1011273 | ContinUItY TESTEI ...ceiiiiiiiie e 1 1
23 [OTZT5T] | Dry Moly Lubricant ... 1 1
24 [OT662Z7 | Flywheel Puller Kit ..o, 1
25 [OTBATY | G YOKE ....ooiiiiiiiii i e 1 1
26 | [OT933T07 | Governor Shaft Installation TOOI ... 1

Please refer to the maintenance and service manual
for proper tool application.

2001 Pioneer 1200 Vehicle lllustrated Parts List

Page 13-3



.?sku=101871001
.?sku=101813202
.?sku=101831901
.?sku=1014305
.?sku=1016417
.?sku=1016416
.?sku=1012811
.?sku=1012812
.?sku=101887101
.?sku=101808401
.?sku=1014510
.?sku=1014498
.?sku=1014496
.?sku=1014497
.?sku=1014508
.?sku=1014507
.?sku=1015524
.?sku=101809101
.?sku=1012151
.?sku=1016627
.?sku=1016418
.?sku=101933101
.?sku=101871001
.?sku=101813202
.?sku=101831901
.?sku=1014305
.?sku=1016417
.?sku=1016416
.?sku=1012811
.?sku=1012812
.?sku=101887101
.?sku=101808401
.?sku=1014510
.?sku=1014498
.?sku=1014496
.?sku=1014497
.?sku=1014508
.?sku=1014507
.?sku=1015524
.?sku=101809101
.?sku=1012151
.?sku=1016627
.?sku=1016418
.?sku=101933101

«

,A
([ )
v

(

@@ @I

)

Page 13-4 2001 Pioneer 1200 Vehicle lllustrated Parts List

WAVETEK
v
o
£
)
2
.
Q
\% .




MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA

12 3 4
27 102169401 Hydraulic Brake Adjuster (For Vehicles Equipped

with Hydraulic Brakes) ... 1
28 MOTTZ7H | HYAromMEer .....oooiiiiee e e 1 1
29 [O0T3593 | Internal Retaining Ring Pliers .........cccccviiiiiiiiiii e, 1 1
30 | [0T928707] | Liquid Gasket (Transaxle Case) .........cccccccoiiiiiiiiiiiiiii i 1 1
31 076474 | Piston Ring Compressor Kit ..........cccoooiiiriiiiie e 1
32 [[0T64TY | Piston RiNG PlErs ........cccocuiiiiiiiiiii i 1
33 [0T254Y | Retaining Ring Pliers, 45° External ..o, 1 1
34 072560 | Retaining Ring Pliers, 90° Internal ...........cocoooiiiiiiii e 1 1
35 | [U1823107] | Safety First Card (50 per PACK) ......cccoecveeiieiciieiie e 1 1
36 [OTZBOY | Seal PUIE ... 1 1
37 [[0T4264 | Steering Column Bearing Press TOOI ..........ccoooiiiiiiiiiiic e 1 1
38 [[0T4259 | Steering Column Retaining RiNG TOOI .........cccoiiiiiiiiiii 1 1
39 102061201 Steering Wheel PUller TOOI .........ooiiiiiiiiiiiee e 1 1
40 1016112 | TAChOMETEr .....ccviiiiii 1
41 [UT997207 | Paint, Touch-Up —Beige ........cccoviiiiiiiiiiiiciic 1 1
41 [O0T99720d | Paint, Touch-Up —White ..o 1 1
41 | [OT987204 | Paint, TOUCh-UpP — Gray .......cccooiiiiiiieieeeeee e 1 1
41 | [OT997209 | Paint, Touch-Up — Dark Green .........ccccciiiiiiniici e 1 1
41 | [OT9872T | Paint, Touch-Up — Classic BlUE ... 1 1
41 | [OT997279 | Paint, Touch-Up — BUurgundy ..o 1 1
42 [OTATTY | Transmission TOOI Kit ..........ccccviiiiiiiiiiii e, 1
43 1014161 Transaxle Pinion Seal TOOI ..........cooiiiiiii e 1
44 [0T4769 | Transaxle Axle Seal TOOI ... 1
45 [[0T64T3 | Valve Clearance Adjuster Screw Holder (For FE290 Engines only) ............. 1
46 101641201 Valve Guide REAMEN ..o e 1
47 | MOTBATZUG | ArDOr e s 1
48 016557 | Valve Seat Cutter TWrench ..o 1
49 [[0T6559 | Valve Seat Cutter GUIdE ..........cccoiiiiiiiiii e 1
50 [[0T6553 | Valve Seat Cutter, 45° (32 mm Diameter) (For FE290 Engines only) ............ 1
51 [[0T6554 | Valve Seat Cutter, 45°/30° (35 mm Diameter) ........ccccceciiiiiiiiiiiiiiic 1
52 | [OTB4TT0T] | Valve Spring COMPIreSSOr .......cccciiiiiiiiiiiie i s 1
53 1011480 | VoIt Ohm Meter ... 1 1
54 | [OTBTT009 | Tune-Up Kit, All OHV (Includes Air Filter, Spark Plug,

Oil Filter, Fuel Filters) (NOt SNOWN) ......ccuiiiiiiiiiei e 1

Please refer to the maintenance and service manual
for proper tool application.

2001 Pioneer 1200 Vehicle lllustrated Parts List

Page 13-5



.?sku=1011478
.?sku=1013593
.?sku=101928701
.?sku=1016414
.?sku=1016415
.?sku=1012549
.?sku=1012560
.?sku=101823101
.?sku=1012809
.?sku=1014264
.?sku=1014259
.?sku=101997201
.?sku=101997202
.?sku=101997204
.?sku=101997209
.?sku=101997211
.?sku=101997212
.?sku=1014115
.?sku=1014162
.?sku=1016413
.?sku=101641202
.?sku=1016551
.?sku=1016552
.?sku=1016553
.?sku=1016554
.?sku=101641101
.?sku=101611003
.?sku=1011478
.?sku=1013593
.?sku=101928701
.?sku=1016414
.?sku=1016415
.?sku=1012549
.?sku=1012560
.?sku=101823101
.?sku=1012809
.?sku=1014264
.?sku=1014259
.?sku=101997201
.?sku=101997202
.?sku=101997204
.?sku=101997209
.?sku=101997211
.?sku=101997212
.?sku=1014115
.?sku=1014162
.?sku=1016413
.?sku=101641202
.?sku=1016551
.?sku=1016552
.?sku=1016553
.?sku=1016554
.?sku=101641101
.?sku=101611003




Part Number and Page

183 1-3, 7-9, 9-11, 12-3

304 1-13

320 6-3

332 1-3, 1-5, 1-7, 1-11, 5-5, 9-11, 10-3

334 1-7, 4-11, 5-5, 6-3, 6-5

357 1-13

403 1-9

451 1-5, 10-3

705 1-9, 1-13, 4-11, 7-15

706 1-13

808 6-9

1016 7-9

1028 5-3

1035 1-7

1241 1-3, 1-13, 4-7, 5-5, 7-7, 7-17

1242 1-13, 7-7, 7-15

1606 1-3, 9-11

1624 5-5, 6-5

1631 9-11

7048 6-7

7173 7-17, 11-6

7174 1-3, 1-13, 6-3, 7-15, 9-9, 10-3

7270 6-7, 6-9

7310 2-3

7311 1-5

7330 12-5

7335 12-5

7336 12-5

7410 1-3

7473 1-3, 1-5, 1-9, 1-11, 4-7, 5-3, 5-5, 6-7,
7-7,7-17

7479 4-9

7561 4-11

7716 5-3, 5-5

7818 7-7

7847 1-5, 1-7, 10-3

7893 7-5, 7-7, 7-9

7973 9-11

8057 7-5

8058 7-5

8067 6-7

8233 1-7, 1-11, 1-13, 4-9, 5-5, 7-5, 12-3

8248 7-5, 9-3

8419 1-11

8639 7-9

8717 7-5, 7-7, 12-3

8754 1-9, 4-11, 5-5, 6-3, 6-7, 6-9, 7-15

8755 1-9

8935 1-5

8990 6-5

1010028 6-7

1010138 6-5

1010145 6-9

1010150 6-7

1010435 1-9, 1-11

1010436
1010545
1010829
1010878
1010909
1010921
1010934
1010954
1010984
1011017
1011084
1011273
1011291
1011402
1011415
1011478
1011480
1011553
1011571
1011652
1011694
1011697
1011700
1011734
1011767
1011988
1011990
1012151
1012164
1012285
1012295
1012303
1012304
1012328
1012333
1012382
1012412
1012431
1012438
1012499
1012528
1012549
1012560
1012565
1012566
1012571
1012594
1012604
1012605
1012649
1012711
1012714
1012740
1012741
1012747
1012748

INDEX

1-11
1-3
4-5,4-11
1-7,5-3
7-9
1-3,5-3
1-13, 4-7, 6-7, 7-17
7-5, 7-7, 12-3
2-3,4-3,4-5, 6-7
12-9

55

13-3

12-7

5-3

6-9

13-5

13-5
1-13, 3-5
12-9

1-5

55

1-5, 9-9
55

55

13-3

9-3

1-13, 4-11
13-3
8-15

1-3, 1-13, 7-5, 9-3, 9-9, 12-3
7-7

1-9, 6-9
6-9

7-17

7-5

7-3

1-5

7-5

9-11

6-3

10-3

13-5

13-5

6-3

6-3

8-15

7-5

6-3

6-3

9-3

12-3

12-5

12-5

12-5

12-5

12-5

2001 Pioneer 1200 Vehicle Illustrated Parts List

1012752
1012809
1012811
1012812
1012830
1012896
1012981
1012986
1012987
1013001
1013003
1013005

12-3
13-5
13-3
13-3
1-5, 7-15, 10-3
12-3
8-5
7-11
7-5
7-13
7-13
7-13

101301102 7-13

1013035
1013042
1013044
1013051
1013052
1013061
1013198
1013366
1013461
1013483
1013531
1013582
1013587
1013589
1013590
1013591
1013593
1013609
1013687
1013692
1013700
1013734
1013746
1013759
1013770
1013771
1013772
1013773
1013774
1013787
1013792
1013794
1013857
1013871
1013924
1014007
1014049
1014050
1014052
1014055
1014056
1014057
1014058

6-5

6-5

6-5

6-5

6-5

12-3

7-5
1-11, 4-5, 4-11
7-9

1-13
47, 4-11
13-3

7-5
7-5,7-7
7-5

7-5

13-5
7-7

9-3

9-3

9-9

1-5, 10-3
9-3,9-7
12-3
125
125
125
125
125
4-3,6-7,12-7
12-7
12-7
7-11

55
4-3,4-5, 8-15
4-9, 12-3
11-3
11-3
11-3
11-3
11-3
11-3
11-3

Page i-1



1014059
1014065
1014070
1014072
1014078
1014080
1014089
1014115
1014116
1014119
1014125
1014126
1014136
1014145
1014161
1014162
1014207
1014213
1014214
1014217
1014259
1014264
1014288
1014289
1014305
1014306
1014321
1014374
1014375
1014387
1014413
1014415
1014453
1014454
1014471
1014496
1014497
1014498
1014507
1014508
1014510
1014523
1014524
1014537
1014555
1014727
1014807
1014928
1015075
1015137
1015139
1015143
1015188

11-3
7-5, 7-7
11-5
11-5
11-5
11-5
7-5
13-5
9-3
7-3
6-3
6-3
4-9
7-5,7-7
13-5
13-5
12-7
6-3
6-3
6-3
13-5
13-5
7-17
7-13
13-3
1-11, 1-13
1-5
7-17
7-17
1-5
9-9
1-11
11-3
11-5
1-9
13-3
13-3
13-3
13-3
13-3
13-3
9-3
9-3
1-11
6-7
7-5
7-5
9-3
7-15, 10-3
9-3, 9-7
9-3
9-3
9-3

101524002 7-15

1015252
1015277

Page i-2

1-9
1-7

1015332
1015345
1015356
1015371
1015372
1015373
1015391
1015399
1015400
1015405
1015408
1015409
1015426

INDEX

7-3, 8-3
7-7
1-9
7-7
7-7
7-7
1-9
1-9, 1-11
1-9
7-7
9-9
7-5
9-11

101542901 1-9

1015453

6-9

101547601 3-5

1015507
1015524
1015530

1-9
13-3
1-13

101553901 17-11, 3-3

1015583
1015587
1015649
1015737
1015741
1015752
1015769
1015777
1015814
1015845
1015932
1015969
1016004
1016060
1016074
1016078

1-9, 6-9
6-7

8-3

7-3, 7-7
7-7

7-7, 9-11
7-3

7-7
10-3
9-9
7-15
8-3

9-3

1-7
7-15
1-7

101609401 3-3
101611003 1713-5

1016112
1016154
1016156
1016201
1016202
1016214
1016219
1016289
1016337
1016338
1016341
1016342
1016346
1016350
1016380
1016387
1016389

13-5
6-3
6-3
1-7,7-5
9-9
6-3
6-3
11-3
12-5
12-5
12-3
7-5
6-7
4-11
7-3
6-7
6-7

101641002 13-3

2001 Pioneer 1200 Vehicle lllustrated Parts List

101641101 13-5
101641201 13-5
101641202 13-5

1016413
1016414
1016415
1016416
1016417
1016418
1016423

13-5
13-5
13-5
13-3
13-3
13-3
7-7

101642575 9-5
101642578 9-5
101642580 9-5
101642582 9-5
101642585 9-5

1016429
1016432
1016436
1016437
1016438
1016440
1016441
1016442
1016444
1016445
1016449
1016450
1016452
1016454
1016455
1016456
1016457
1016458
1016467
1016470
1016472
1016473
1016474
1016479
1016480

8-7
8-7, 12-3
8-9
9-5
9-7
9-7
9-7
8-9
9-7
8-5
8-9
8-9
8-9
8-11
8-5
8-3, 8-5
8-7
8-9
8-7
8-13
8-11
8-7
8-9
8-9
9-7

101648102 9-7
101648203 8-7

1016483
1016486
1016489

8-9
9-5
8-9

101649002 9-7

1016494
1016496
1016497
1016499
1016501
1016502
1016506
1016507
1016510
1016512

8-11
8-11
8-5
9-5
9-5
8-7
8-11
8-3
8-11
8-3



1016513
1016517
1016519
1016521
1016531
1016535
1016537
1016538
1016539
1016541
1016544
1016546
1016547
1016549
1016551
1016552
1016553
1016554
1016560
1016561
1016562
1016563
1016564
1016566
1016569
1016570
1016571
1016572
1016576
1016578
1016579
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
1016627
1016630
1016663
1016672
1016801
1016849
1016851
1016859
1016879
1016880
1016883
1016901
1016904
1016947
1017062
1017064
1017065

12-3
8-9
8-9
8-11
8-3
8-11
8-7
8-11
8-3
8-13
8-5, 8-9, 8-11
9-9
8-3, 8-13, 9-7
8-9
13-5
13-5
13-5
13-5
8-9
8-5
8-5, 8-13
8-9
8-11
8-9
8-9
8-7
8-13
9-7
8-7
8-5
8-5
8-7
9-7
8-9
8-11
9-5
8-5
8-5
8-5
13-3
7-11
6-3
12-7
11-3
7-9
7-9
7-9
7-9
7-9
7-15
11-3
10-3
7-5
7-9
7-9
7-9

INDEX

1017082 12-3
1017226 6-3
1017231 12-3
1017233 4-3, 4-5
1017273 6-3
1017315 6-3

1017328 1-7, 11-3

1017378 5-5
1017380 5-5
1017384 1-3
1017424 5-5
1017434 8-9
1017435 8-9
1017442 8-7
1017443 8-11
1017444 8-9
1017445 8-9
1017446 8-9
1017447 8-11
1017448 8-5
101744901 8-13
101744902 8-13
1017450 8-13
101745101 8-13
101745102 8-13
1017453 8-13
1017454 8-9
1017455 8-5
1017456 8-7
101745701 8-13
101745702 8-13
1017458 8-7
1017460 8-7
1017461 9-5
1017463 8-5
1017466 9-7
1017467 8-5
1017471 8-13
1017472 8-11
1017473 8-9
1017474 8-3
1017475 8-3
1017476 8-3
1017483 8-13
1017484 8-13
1017486 8-3
1017487 8-11
1017490 8-5
1017500 8-3
1017501 8-13
1017502 8-13
1017503 8-13
1017504 8-11
1017507 8-7
1017508 8-11
1017510 8-13

1017512 8-13
1017513 8-11
1017514 8-11

101751801
101751802
101751803

8-11
8-11
8-11

1017653 7-13
1017686 11-5
1017689 10-3
1017696 5-5

101773301
101773302
101773303
101773304
101773305
101773306
101773307
101773308
101773309
101773310
101773311
101796201
101804301
101806102
101808401
101809101
101811901
101812301
101813001
101813202
101817401
101818801
101821501
101822001
101823101
101824401
101825102
101827101
101831801
101831901
101832001
101832101
101832201
101832301
101832402
101832501
101832601
101832701
101832901
101833001
101833101
101833301
101833401
101833701
101833906
101834001

2001 Pioneer 1200 Vehicle Illustrated Parts List

8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
5-5
9-11
4-7
13-3
13-3
9-11
9-11
9-11
13-3
5-5
5-5
9-11
5-5
13-5
9-3
3-3
8-15
13-3
13-3
4-11
8-15
9-9
9-9
9-9
9-9
8-15
8-15
8-15
8-15
8-15
8-15
11-5
7-13, 7-15
11-3
11-5

Page i-3



INDEX

101834601 8-15 101893801 12-3 101971001 9-11
101834801 12-3 101893901 12-5 101971301 9-11
101835601 1-7, 1-9 101894304 1-11 101972801 9-11
101836201 171-5 101896501 7-13 101973101 9-5
101837101 9-11 101896901 9-3 101973301 9-5
101837301 7-3, 7-15 101898001 7-17 101973401 9-7
101855901 8-15 101900802 4-11, 6-9 101976301 5-3
101856102 7-7 101903101 4-7, 6-7 101979101 7-5
101859401 10-3 101903501 9-9 101980901 12-5
101861901 5-5 101905901 9-5, 9-7 101981001 12-5
101869302 7-13 101909201 8-5 101987701 9-3
101871001 13-3 101909301 8-5 101987901 7-9
101874901 7-13 101909401 8-5 101988001 7-9
101875001 7-13 101909501 8-5 101988002 7-9
101875101 7-13 101915201 3-5 101988101 7-9
101875201 7-13 101915901 8-11 101988201 7-9
101875301 7-13 101916001 8-13 101990701 7-11
101875401 7-13 101916101 8-3 101991101 7-11
101875501 7-13 101916201 8-5 101992603 7-7
101875601 7-13 101916301 8-5 101997201 13-5
101875701 7-13 101916501 7171-3 101997202 13-5
101875802 7-13 101916701 7-15, 11-3 101997204 13-5
101876001 7-13 101916901 5-5 101997209 13-5
101876202 7-13 101917601 9-11 101997211 13-5
101876301 7-13 101921501 9-11 101997212 13-5
101876402 7-13 101922302 8-13 102003201 9-3
101876501 7-13 101922801 1-7 102006501 6-9
101877601 7-13 101925601 1171-3 102006601 6-9
101877701 7-13 101925701 9-11 102010101 6-5
101878101 7-13 101926801 9-11 102010201 6-3
101879001 7-13 101926901 12-3 102012301 6-7
101879401 6-5 101927101 12-3 102013001 6-3
101879701 6-5 101927201 12-3 102013101 6-3
101879801 6-5 101927301 12-3 102013201 1-3
101879901 6-5 101927501 12-5 102013601 6-7
101880201 6-5 101927601 12-5 102013701 6-7
101880901 4-11, 12-9 101927701 12-5 102013801 6-7
101881101 8-5 101927801 12-5 102013901 1-3
101881701 9-11 101927901 12-5 102015701 1-3
101884801 8-15 101928001 12-5 102015801 1-3
101886101 12-3 101928101 12-5 102016501 6-7
101887101 13-3 101928601 12-3 102016701 6-7
101887601 1-5, 8-3 101928701 12-3, 13-5 102016801 6-7
101889401 12-5 101929801 17171-3 102017601 6-7
101889901 12-5 101933101 13-3 102018401 12-3
101890001 12-5 101939901 7-13 102018501 12-3
101890101 12-3 101953001 4-7, 5-3 102018601 12-3
101890201 12-3 101953105 4-7, 5-3 102018701 12-3
101891301 12-3 101953801 8-3 102018801 12-5
101891601 12-5 101955301 9-3 102018901 12-5
101892001 12-5 101958102 9-11 102019001 12-5
101892201 12-5 101958602 1-7 102019101 12-7
101892301 12-5 101960201 3-3 102019201 12-7
101892401 12-5 101960501 3-5 102019401 12-7
101892901 12-3 101963401 1-11 102019501 12-7
101893201 12-5 101966901 5-5 102019601 12-7

Page i-4 2001 Pioneer 1200 Vehicle lllustrated Parts List



102019701
102019901
102020001
102020101
102020201
102020301
102020401
102020501
102020601
102020801
102020901
102021401
102021402
102021403
102021404
102021501
102021601
102021715
102021801
102021901
102022001
102022201
102022301
102022401
102022601
102022801
102022901
102023001
102023101
102023301
102023701
102024901
102025001
102025101
102025701
102025901
102026001
102026401
102026501
102026901
102028301
102028401
102028601
102028901
102029101
102029501
102030501
102031201
102031501
102031601
102031701
102031801
102031901
102032001
102032201
102032301

12-5
12-5
12-7
12-7
12-7
12-7
12-7
12-7
12-7
12-7
12-7
2-3
2-3
2-3
2-3
1-3
1-3
1-3
1-3
1-13
1-13
12-9
12-7
12-7
6-5
6-5
6-5
6-7
6-7
6-5
1-5
1-5
1-5
12-9
1-3
7-11
5-5
1-5
1-5
1-5
4-11
4-11
5-3
5-3
3-3
1-5
1-3
12-9
12-3
12-3
12-5
12-5
12-7
12-5
6-9
6-9

102032801
102032901
102033001
102033101
102033201
102033301
102033401
102033501
102033701
102033801
102033901
102044001
102044101
102044201
102044401
102044601
102044702
102044801
102045501
102045601
102045701
102045801
102045901
102046601
102047001
102048001
102048501
102048601
102049401
102049501
102049601
102049701
102049901
102050001
102050101
102050201
102050301
102050401
102050501
102050601
102050701
102050801
102050901
102050902
102051001
102051101
102051201
102051301
102051401
102051601
102051701
102051901
102052301
102052401
102052701
102052801

INDEX

4-9
4-9

4-9

4-9

4-7

4-3

4-5

4-5
4-11
4-11
4-11
4-9

4-5
4-3,6-7
4-3,4-9
3-3
7-11
7-11
4-3,4-9
6-9

4-9

4-9

7-5, 12-3
3-3,12-9
1-5

6-7

9-3

6-7
4-3,4-5
4-3,4-5
4-3,4-5
4-3,4-5
4-3, 4-5
4-3,4-5
4-3,4-5
4-3,4-5
4-3
4-3,4-5
4-3,4-5
4-3, 4-5
4-3, 4-5
4-5

4-5

4-5

4-3, 4-5
4-7

4-7

4-7

4-7
7-11
7-11
7-11
6-7

6-7
4-11
4-11

2001 Pioneer 1200 Vehicle Illustrated Parts List

102054201
102054401
102055001
102055101
102056201
102056901
102057501
102057601
102057701
102057801
102059001
102059401
102059501
102060201
102061101
102061201
102065001
102065901
102066001
102066701
102067001
102068501
102078101
102100201
102100701
102100801
102155801
102160101
102160501
102169401
102188401
102195201
102221301
102221401
102221501
102221701
102221801
102222001
102222101
102222201
102223601
102224001
102224301
102227801
102228001
102228201
102228501
102229901
102230601
102230901
102231601
102234001
102234801
102234901

47
47
4-11
4-11
1-5

1-3

47

47

47

47

1-5

1-5

1-5

1-5

1-5
13-5
6-9

1-9

1-9

6-7

6-7

1-5

1-3

6-7
12-5
12-5
11-5
1-3
4-11
13-5
11-3, 11-5
9-11
1-11
1-11
1-11
1-11
1-11
1-11
1-11
1-11
7-3

3-5

3-3

3-3
1-3,3-5
1-3,3-3,3-5
3-3
1-11
1-11
7-9

35

2-3
1-11, 3-3
1-11, 3-3

54509823 4-11
54562079 4-11

Page i-5



58644956 1-13
58645318 1-13

A
a-arm 6-7
accelerator cable 9-9
accelerator pedal 5-5
accelerator pedal adjustment tool 713-3
accelerator pivot rod 5-5
accelerator rod 5-5
a-connector (starter/generator) 7-13
adhesive, guide ring 13-3
adjuster, axle (brake) 4-3, 4-5
adjuster, hydraulic brake 13-5
air box 9-11
air duct 9-11
air filter 9-11
arbor 13-5
arm, differential lock lever 12-7
arm, governor lever 12-3
arm, pivot 12-3
arm, rocker 8-9
armature 7-13
armrest 1-5
assembly
a-arm 6-7
accelerator pedal 5-5
accelerator rod 5-5
air box 9-11
air box top 9-11
armature 7-13
axle 12-7
bearing (steering column) 6-3
bolt (float chamber) 9-5
brake 4-5
brake drum 6-7
brake drum and hub 4-3
brake pedal 5-3
carburetor 9-5, 9-7
connecting rod 8-13
drive clutch 171-3
drive hub 17-3
driven clutch 17-5
fe350 cylinder head 8-9
fixed face (drive clutch) 171-3
float (carburetor) 9-5
float chamber 9-5
headlight 7-9
idle screw 9-5
inner ball joint 6-5
master cylinder 4-7
moveable face (drive clutch) 717-3
moveable face (driven clutch) 17-5
pilot air screw 9-5
scorecard plate 6-3
screw (float chamber) 9-5

INDEX

steering column 6-3
steering gear box 6-5
tilt bed 7-9
turn signal lens 7-9
wheel and tire 2-3
wire 7-15
wire harness 7-3
axle 12-7
axle adjuster (brake) 4-3, 4-5
axle hardware 4-3, 4-5
axle tube 12-7

B
backing plate (brake) 4-3, 4-5
ball bearing (transaxle) 12-5
ball bearing, output shaft 7-13
ball joint 6-5, 7-5
ball stud 5-5, 7-5, 7-7, 12-3
ball, steel (transaxle) 12-5
ball, steel pressure relief 8-7
band, rpm limiter mount 8-5
barb, vent 9-3
base, forward/reverse shifter 7-5
battery clamp 7-17
battery discharge machine 13-3
battery terminal protector spray 13-3
battery thermometer 13-3
battery, 12-volt 7-17
bearing
ball (transaxle) 12-5
crankshaft 8-11
hub 6-7
idler (drive clutch) 711-3
inner axle tube 12-5
lower pinion (steering) 6-5
needle 12-5
outer axle tube 12-7
pivot support 5-5
roller 4-7
thrust 6-7
upper pinion (steering) 6-5
bearing and oil seal remover 13-3
bearing cup 6-7
bearing driver set 13-3
bearing puller 13-3
bearing puller wedge 13-3

bearing retainer (starter/generator) 7-13

bearing seat (steering column) 6-3
bell crank 4-7

bell crank and shaft 7-7

bell crank, forward/reverse 7-5
belt, drive 171-3, 11-5

belt, starter/generator 7-15, 11-3
bezel, headlight 7-9

block, fuse 7-7

body, front 71-3

Page i-6 2001 Pioneer 1200 Vehicle lllustrated Parts List

bolt
banjo (brake) 4-3, 4-9
differential lock pinch 12-7
kingpin 6-7
u- 6-9
wheel cylinder 4-3, 4-5
boot (master cylinder) 4-7
boot shield 4-11
boot, park brake lever 4-11
boot, rubber 9-3
boot, steering column 6-3
box, electrical component 7-7
brace, trailer hitch 1-13
bracket
accelerator support 9-9
adjusting (starter/generator) 7-15
brake cable 4-11
differential lock 12-3
fe350 mounting 7-15
governor cable engine 9-9
master cylinder mounting 4-7
mounting (headlight) 7-9
muffler mounting 10-3
oil filter 8-7
oil level switch 8-11
rpm limiter 8-5
snubber 8-15
support (governor cable) 9-9
throttle 9-7

transmission cable support 7-5, 12-3

bracket (fuel’hour gauge) 7-11
brake 4-5
brake adjustment tool 73-3
brake cable hanger 6-9
brake cluster 4-3
brake drum 4-3, 4-5, 6-7
brake hose 4-9
brake line 4-9
brake mounting block 5-3
brake pedal 5-3
breather (transaxle) 12-3
bronze bushing 6-7, 7-5, 7-7
brush 7-13
brush connector 7-13
brush holder 7-13
brush inspection port cover 7-13
brush spring 7-13
bucket seat 71-5
bulb, halogen 7-9
bumper, return spring 5-5
bumper, rubber 1-7, 5-3
bushing
bronze 6-7, 7-5, 7-7
bronze spindle 6-7
steel 1-9, 6-9
urethane 1-9, 6-7, 6-9



Cc

cable
accelerator 9-9
choke 9-11
differential lock 12-9
governor 9-9
park brake 4-11
transmission 7-5
calibration test module 13-3
cam (driven clutch) 771-5
cam installation tool 13-3
cam, electrical box 7-7
cam, neutral lockout 7-5
camshaft 8-11
cap
corner 1-5
filler 4-7
front corner 1-11
fuel tank 9-3
plug 8-5
carburetor 9-5, 9-7
card, safey first 13-5
front panel 1-11
side panel 1-11
case, gear 12-3
case, gear carrier 12-5
case, rocker 8-9
choke cable 9-11
circlip, type-e 8-9
clamp
battery 7-17
cable retaining 9-9
hose 9-3
hose (air intake) 9-11
hose (bronze) 9-7
hose (gray) 9-3, 9-7
hose (red) 9-3
muffler 10-3
p- 4-9
plastic (fuel line) 9-3
clevis pin 4-5, 4-11
clevis, rod 4-7
clip
horseshoe 4-9
park brake cable 4-11
scorecard 6-3
cluster, brake 4-3
clutch alignment tool 13-3
clutch tool kit 13-3
clutch, drive 171-3
clutch, driven 11-5
cog, differential lock 12-7
coil cover shock 6-7
coil, field 7-13
coil, ignition 8-5
collet (cylinder head) 8-9

INDEX

communication display module 13-3
compression gauge 13-3
compression mount 6-9
compressor, piston ring 13-5
compressor, valve spring 13-5
connecting rod 8-13
connecting rod (crankshaft) 8-13
connector, oil sending unit 8-11
console cover 1-5
continuity tester 13-3
control, differential lock 12-9
cornercap 1-5
counterbalance weight 8-13
cover
brush inspection port 7-13
console 1-5
crankcase 8-11
dust 4-3, 4-5, 6-7
electrical component box 7-7
gear case 12-5
pump 8-7
crank, bell 4-7
crankcase, fe350 8-13
crankshaft, fe350 8-13
cup, bearing 6-7
cup, seat holder 1-5
cup, spring 5-5
cushion, shock absorber 6-9
cutter, valve seat 13-5
cylinder head shroud 8-3
cylinder head, fe350 8-9
cylinder, master 4-7
cylinder, wheel 4-3, 4-5

D

damper 8-5

dash hardware 171-3

dash panel 7-3

dashboard 7-3

decal
bed latch warning 3-3
bed load warning 1-11, 3-3
brake warning 2-3
club car 1-3, 3-3, 3-5
club car tailgate 1-11
crush area warning 3-3

differential lock control warning 3-3, 12-9

driver/passenger warning 3-3
frame ground 3-5

gasoline warning 3-5
ingersoll-rand (gold) 3-3

key switch 3-3

operating instructions 3-3
pioneer 1-3, 3-3, 3-5

pioneer 1200 3-3

pioneer tailgate 1-11, 3-3

2001 Pioneer 1200 Vehicle Illustrated Parts List

rotating parts 3-5
rotating parts and hot manifold 3-5
trailer hitch 1-13
trailer hitch 3-5
under age warning 3-3
vehicle loading 3-3
winch cable warning 3-5
differential gear 12-5
differential lock 12-7, 12-9
differential pin 12-5
diode 7-9
dipstick 8-3
double lip seal 6-7
drain plug 8-7
drain plug (transaxle) 12-3
drive belt 11-3, 11-5
drive clutch 71-3
drive clutch holder tool 13-3
drive clutch hub puller 13-3
drive clutch puller 13-3
drive hub 7171-3
driven clutch 17-5
driven clutch cam puller 13-3
driven clutch puller plug 13-3
drum, brake 4-3, 4-5, 6-7
dry moly lubricant 13-3
duct, air 9-11
dust cover 4-3, 4-5, 6-7
dust seal 6-5
dust seal, steering pinion 6-5

E

e-clip (air box top) 9-11
electrical box cam 7-7
electrical component box 7-7
end bell, commutator 7-13
end bell, output shaft 7-13
engine, fe350 ohv gasoline 8-3
equalizer 4-11

equalizer rod 4-7, 5-3

e-ring (governor cable) 9-9
exhaust system 70-3
exhaust valve 8-9

F

fan housing 8-3

fan shroud 8-3

fan, flywheel 8-5

fe350 ohv gasoline engine 8-3
fender guard 1-13

fender, front 7-3

fender, rear 1-13

field coil (starter/generator) 7-13
filler cap 4-7

filter, air 9-11

filter, fuel 9-3

Page i-7



filter, oil 8-7

fitting, grease 6-7

fixed face (drive clutch) 17-3
fixed face (driven clutch) 771-5
float (carburetor) 9-5

float chamber 9-5

floor mat 1-3

flywheel 8-5

flywheel puller 13-3

fork, shift 12-5
forward/reverse shifter 7-5
f-terminal insulator 7-13
fuel impulse pump 9-3

fuel line 9-3

fuel strap 9-3

fuel tank 9-3

fuel/hour gauge 7-11

fuse block 7-7

fuse, 10-amp 7-7

fuse, 20-amp 7-7

G

gasket
carburetor insulator 9-7
crankcase cover 8-11
drain plug 8-7
exhaust 10-3
float chamber 9-5
head 8-9
insulator 9-7
liquid 12-3, 13-5
oil pump 8-7
rocker case 8-9
throttle bracket 9-7
gauge, compression 13-3
gauge, fuel’hour 7-11
gear
17 tooth 12-5
clusteridler 12-5
differential 12-5
differential idler 12-5
helical (crankshaft) 8-13
input 12-5
spur (crankshaft) 8-13
spur (transaxle) 12-5
gear case 12-3
gear case cover 12-5
gear yoke 13-3
governor 12-5
governor cable 9-9
governor lever arm 12-3

governor shaft installation tool 713-3

grease fitting 6-7

grill (front body) 1-3
grip, pencil 6-3
grommet (flywheel) 8-5

INDEX

grommet, insulation 9-3
guard, fender 71-13

guard, unitized transaxle 12-3
guide (transaxle) 12-5

guide ring adhesive 13-3
guide, steering 6-5

guide, valve 8-9

guide, valve seat cutter 13-5

H

halogen bulb 7-9

hand grip, tilt latch 7-9
handle, differential lock 12-9

handle, forward/reverse switch 7-5

hanger, brake cable 4-11, 6-9

hardware, terminal (starter/generator) 7-13

harness, headlight wire 7-9
harness, wire 7-3
headlight 7-9

headlight lens 7-9

hinge plate 1-5

hinge plate, body 71-5
hinge, tilt bed 71-9

hitch, receiver trailer 71-13

hold-down, (brake) shoe 4-3, 4-5

holder, radio/beverage 71-5
horseshoe clip 4-9

hose, brake 4-9

hose, intake 9-11

housing, differential lock 12-7
housing, fan 8-3

housing, field coil (starter/generator) 7-13

hub bearing 6-7

hub, drive 11-3

hub, synchronizer clutch 12-5
hydraulic brake adjuster 13-5
hydraulic lifter 8-11

hydraulic shoe 4-3, 4-5
hydrometer 13-5

idle screw 9-5

ignition coil 8-5

insert, synchronizer 12-5
insert, threaded 7-5
insulation, bulk 71-9
insulator, carburetor 9-7
insulator, f-terminal 7-13
intake pipe 9-7

intake valve 8-9

internal retaining ring pliers 13-5

J
jet, main 9-5
jet, pilot 9-5

Page i-8 2001 Pioneer 1200 Vehicle lllustrated Parts List

joint
ball 6-5, 7-5
inner ball 6-5
spring-loaded ball 5-5
steering 6-3

K

key (crankshaft) 8-13

key (dash panel) 7-11

key (driven clutch) 717-5

key (flywheel) 8-5

key switch 7-11

key, square transmission 17-5

key, woodruff 7-13, 12-3

kingpin bolt 6-7

kit
accelerator pivot rod 5-5
air duct repair 9-11
axle adjuster 4-3, 4-5
axle hardware 4-3, 4-5
dash hardware 71-3
drive clutch button 17-3
drive clutch weight 171-3
driven clutch button 17-5
fuel tank 9-3
hydraulic shoe 4-3, 4-5
proprod 1-7
pulley nut and screw 7-13
reverse buzzer 7-9
shock absorber cushion 6-9
tune-up 13-5

knob, light switch 7-11

L

latch weld (cargo bed) 7-9
latch, slam 1-11
latch, wire 9-11
lead wire 8-5
lens, headlight 7-9
lens, turn signal 7-9
lever
adjuster (brake) 4-3, 4-5
choke 9-11
differential lock 12-7
park brake 4-5, 4-11
shifter 12-3
transmission shifter 12-3
lifter, hydraulic 8-11
light switch 7-11
light switch knob 7-11
light, oil warning 7-11
limit switch 7-5
limiter, rpm 8-5
line
brake 4-9
fuel 9-3



vent 9-3, 9-7
link, rack and pinion drag 6-5
liquid gasket 13-5
lubricant, dry moly 13-3
lug nut 2-3, 4-3, 4-5, 6-7
lug stud 4-3, 6-7, 12-7

M

main jet 9-5

master cylinder 4-7

mat, floor 1-3

meter, volt ohm 13-5

module, calibration test 13-3
module, communication display 13-3
mount, compression 6-9

moveable face (drive clutch) 77-3
moveable face (driven clutch) 17-5

N

neutral lockout cam 7-5
nozzle, main 9-5

nut, key switch 7-11

nut, lug 2-3, 4-3, 4-5, 6-7

)

oil and rotor pump 8-7

oil filler tube 8-3

oil filter 8-7

oil level sensor 8-11

oil seal 8-13, 12-3

oil seal (axle tube) 12-7

oil warning light 7-11

o-ring 8-7, 8-11, 8-13, 9-11, 12-7

P

pad
accelerator pedal 5-5
brake pedal 5-3
spring 6-9

paint, touch-up 13-5

panel, dash 71-3

panel, seat 1-5

park brake 4-11

p-clamp 4-9

pedal, accelerator 5-5

pedal, brake 5-3

pencil grip 6-3

pilot air screw 9-5

pilot jet 9-5

pin
clevis 4-5, 4-11
differential 12-5
governor cable clevis 9-9
hair spring cotter 4-11, 9-9
piston 8-13

INDEX

pinion, steering 6-5
pipe, intake 9-7
piston 8-13
piston pin 8-13
piston ring compressor 13-5
piston ring pliers 13-5
piston ring set 8-13
pivotarm 12-3
plate 8-9
backing (brake) 4-3, 4-5
body hinge 71-5
flywheel fan 8-5
hinge 1-5
mounting 8-15
oil filter screen 8-11
oil pump 8-7
retainer 5-3
scorecard 6-3
suspension mounting 6-7
thrust 12-5
thrust (differential gear) 12-5
thrust (idler gear) 12-5
tilt bed latch 71-7
pliers, internal retaining ring 13-5
pliers, piston ring 13-5
pliers, retaining ring 13-5
plug
drain 8-7
drain (transaxle) 12-3
drive clutch 11-3
driven clutch puller 73-3
spark (ohv) 8-5
plugcap 8-5
pole set (starter/generator) 7-13
pop rivet 1-5, 4-9, 4-11, 9-11, 12-9
press weldment 13-3
pressure switch 4-7
prop rod 1-7
protector spray, battery terminal 13-3
puller
bearing 13-3
drive clutch 13-3
drive clutch hub 13-3
driven clutch cam 13-3
flywheel 13-3
seal 13-5
pulley (starter/generator) 7-13
pulley nut and screw (starter/generator) 7-13
pulley, flat mount 4-711
pump cover 8-7
pump, fuel impluse 9-3
pump, oil and rotor 8-7
push rod 4-7, 8-9

R

race, inner 4-7

2001 Pioneer 1200 Vehicle Illustrated Parts List

rack and pinion drag link 6-5
rack, steering 6-5
radio/beverage holder 71-5
reamer, valve guide 13-5
regulator, voltage 7-7
remover, bearing and oil seal 13-3
retainer
bearing (starter/generator) 7-13
headlight 7-9
shock absorber cushion 6-9
spring 5-5
spring (drive clutch) 17-3
valve spring 8-9
retaining ring (drive clutch) 171-3
retaining ring (driven clutch) 171-5
retaining ring pliers 13-5
return spring bumper 5-5
reverse buzzer 7-9
ring
retaining (drive clutch) 171-3
retaining (driven clutch) 171-5
shap 8-13
snap (steering) 6-5
spiral back-up 17-3
synchronizer 12-5
ring set, piston 8-13
rivet, blind 1-3
rivet, pop 1-5, 4-9, 4-11, 9-11, 12-9
rocker arm 8-9
rocker case 8-9
rocker shaft 8-9
rod
accelerator 5-5
accelerator pivot 5-5
connecting 8-13
connecting (crankshaft) 8-13
equalizer 4-7, 5-3
prop 1-7
push 4-7, 8-9
shift 12-5
rpm limiter 8-5
rubber boot 9-3
rubber bumper 1-7, 5-3

S

safety first card 13-5
scorecard clip 6-3
scorecard plate 6-3
screen, oil filter 8-11
screw
idle 9-5
pilot air 9-5
pole piece (starter/generator) 7-13
rack guide 6-5
tuflok 1-3
valve clearance adjuster 13-5

Page i-9



seal
bed 1-5
crankshaft 8-11
double lip 6-7
dust 6-5
input shaft oil 72-5
intake (air box) 9-11
oil 8-13, 12-3
oil (axle tube) 12-7
steering pinion dust 6-5
valve 8-9
seal puller 13-5
seat panel 1-5
seat support 1-5
seat, bucket 1-5
seat, spring 8-9
sensor, oil level 8-11
set, pole 7-13
shackle, rear spring 6-9
shaft
guide counterbalance 8-13
input (synchronizer) 12-5
rocker 8-9
shifter 12-3
steering column 6-3
shield, air duct 9-11
shield, boot 4-171
shift fork 12-5
shift rod 12-5
shifter shaft 12-3
shifter, forward/reverse 7-5
shim (camshaft) 8-11
shim, crankshaft 8-13
shim, latch plate 1-7
shock absorber cushion 6-9
shock absorber, rear 6-9
shock tower 6-7
shock, coil cover 6-7
shroud, cylinder head 8-3
shroud, fan 8-3
shroud, lower cylinder 8-3
shroud, upper cylinder 8-3
slam latch 7-11
sleeve (governor) 12-5
sleeve, steel 6-7
sleeve, synchronizer 12-5
snap ring 8-13
snap ring (steering) 6-5
snubber 8-15
solenoid, 12-volt 7-7
spacer
accelerator pedal 5-5
battery teminal bolt 7-17
differential lock 12-7
fixed face shaft 171-3
key switch 7-11

INDEX

ratchet support 5-5
rear suspension 6-9
spark plug (ohv) 8-5
spindle 6-7
spray, battery terminal protector 13-3
spring
brake pedal return 4-7
brush 7-13
compression 6-3
differential lock 12-7
drive clutch 171-3
engine valve 8-9
forward/reverse cam 7-5
latch extension 1-9
rear four-leaf 6-9
return 5-5
return (air box) 9-11
shoe to shoe 4-3, 4-5
synchronizer 12-5
tapered compression 6-3
throttle return 9-7
yoke (steering) 6-5
spring cup 5-5
spring pad 6-9
spring seat 8-9
starter/generator 7-13, 7-15
steel ball (transaxle) 712-5
steel bushing 17-9, 6-9
steel sleeve 6-7
steering column 6-3
steering column bearing press tool 13-5
steering column retaining ring tool 13-5
steering gear box 6-5
steering guide 6-5
steering pinion 6-5
steering rack 6-5
steering stop 6-7
steering wheel 6-3
steering wheel puller tool 13-5
stiffener, flywheel side 8-15
stiffener, pto side 8-15
stop, steering 6-7
stud
ball 5-5, 7-5, 7-7, 12-3
lug 4-3, 6-7, 12-7
support
accelerator pivot rod 5-5
latch plate 1-7
lower fender 71-3
seat 1-5
upper front body 71-3
suspension mounting plate 6-7
switch
key 7-11
light 7-11
limit 7-5

Page i-10 2001 Pioneer 1200 Vehicle lllustrated Parts List

pressure 4-7
synchronizer clutch hub 12-5
synchronizer ring 12-5
system, exhaust 70-3

T
10-amp fuse 7-7

12-volt battery 7-17

12-volt solenoid 7-7

20-amp fuse 7-7

tachometer 13-5

tailgate 1-11

tailgate angle 71-11

tailskirt 1-13

tape, vhb 1-5

tape, vhb (air duct shield) 9-11

terminal hardware (starter/generator) 7-13

tester, continuity 13-3
tether 71-11
thermometer, battery 13-3
thrust bearing 6-7
thrust plate 12-5
thrust plate (differential gear) 12-5
thrust plate (idler gear) 12-5
tie, wire 6-5, 7-9
tilt bed, manual lift 7-9
tire 2-3
tool
accelerator pedal adjustment 13-3
brake adjustment 13-3
cam installation 13-3
clutch alignment 13-3
drive clutch holder 13-3
governor shaft installation 13-3
steering column bearing press 13-5
steering column retaining ring 13-5
steering wheel puller 13-5
transaxle axle seal 13-5
transaxle pinion seal 13-5
transmission 13-5
tool kit, clutch 713-3
top, air box 9-11
touch-up paint 13-5
tower, shock 6-7
track, prop rod 1-7
trailer hitch, receiver 1-13
transaxle axle seal tool 13-5
transaxle pinion seal tool 13-5
transaxle, unitized 12-3
transmission cable 7-5
transmission shifter lever 12-3
transmission tool 13-5
tube
7 mm (flywheel) 8-5
axle 12-7
crankcase vent 9-7



INDEX

oil filler 8-3 Y
tune-up kit 13-5
turn signal lens 7-9

yoke spring (steering) 6-5
yoke, gear 13-3

U

u-bolt 6-9

unitized transaxle 12-3
urethane bushing 17-9, 6-7, 6-9

'

valve 8-9

choke 9-11

exhaust 8-9

fuel pickup tube 9-3

intake 8-9
valve clearance adjuster screw 13-5
valve guide 8-9
valve guide reamer 13-5
valve seal 8-9
valve seat cutter 13-5
valve seat cutter guide 13-5
valve seat cutter t-wrench 13-5
valve spring compressor 13-5
vent line 9-7
vent, fuel tank 9-3
volt onm meter 13-5
voltage regulator 7-7

w

warning light, oil 7-11
washer
copper (brake) 4-3, 4-9
delrin flat 7-5, 7-7
drive clutch 11-3
driven clutch 17-5
kingpin wave 6-7
nylon flat 7-5
spring 12-5
thrust 12-5
wave 7-5
wedge (steering column) 6-3
wedge, bearing puller 13-3
weight, counterbalance 8-13
weight, drive clutch 17-3
weldment, forward/reverse bell crank 7-5
weldment, press 13-3
wheel 2-3
wheel cylinder 4-3, 4-5
wheel, steering 6-3
wire harness 7-3
wire latch 9-11
wire tie 6-5, 7-9
wire, lead 8-5
woodruff key 7-13, 12-3

2001 Pioneer 1200 Vehicle lllustrated Parts List  Page i-11









amw

& cubcar

Performance Utility Vehicles

Club Car, Inc. Web www.clubcar.com
P.O. Box 204658 Phone 1.706.863.3000
Augusta, GA 30917-4658 1.800.ClubCar
USA Int’l  +1706.863.3000

Fax 1.706.863.5808



	Contents
	Body and Trim
	Front Body Trim
	Seats
	latch plate and prop rod
	Tilt Bed, Hinge and Latch
	Rear Body Trim
	Cargo Box

	Wheels and Tires
	Wheels and Tires

	Decals
	Decals
	Decals, Continued

	Brake Systems
	Front Brake Assembly
	Master Cylinder
	Hydraulic Brake System
	Rear Brake Assembly
	Hand Parke Brake Assembly

	Pedal Group
	Brake Pedal Assembly
	Accelerator Pedal Assembly

	Steering, Front and Rear Suspension
	Steering Column
	Steering Gear Assembly
	Front Suspension
	Rear Suspension

	Electrical System
	Wiring
	Forward/Reverse Shifter Assembly
	Electrical Component Box
	Electrical Components, dash panel
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery
	Electrical Components, Front Body
	FE350 Engine – Cylinder Head

	FE350 Engine
	Fe350 Engine – Shrouds and Brackets
	Fe350 Engine – Ignition Components and Flywheel
	Fe350 Engine – Oil Circulation
	FE350 Engine – Crankcase, Camshaft And Oil Sensor
	FE350 Engine – Crankcase And Crankshaft
	Engine Mounting

	Fuel, Intake, and Governor Systems
	Fuel System
	Governor and Accelerator Cables
	Carburetor Assembly
	Carburetor Installation
	Intake Duct, Choke, and Air Box Assembly

	Exhaust System
	Exhaust System

	Torque Converter
	Drive Clutch
	Driven Clutch

	Unitized Transaxle
	Unitized Transaxle – Gear Cases, Brackets and Guard
	Unitized Transaxle – F&r Transmission and Gear Reduction
	Unitized Transaxle – Differential Lock and Axles
	Unitized Transaxle – Differential Lock Cable Assembly and ShifteR

	Maintenance and Service Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Part Number and Page
	A
	B
	C
	D
	E
	F
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	R
	S
	T
	U
	V
	W
	Y


	Index



